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Certification of Test Report

Applicant : ZQAM Communications Corp.
3F., No.6, Innovation Road II, Science Park, Hsinchu 30076,
Taiwan

Manufacturer : ZQAM Communications Corp.
3F., No.6, Innovation Road Il, Science Park, Hsinchu 30076,
Taiwan

Tested Equipment

Type Description : ZoneDAS
Model Number : ZoneDAS
Brand Name : ZQAM Communications

Operation Frequency : Please see chapter 2.3

Antenna type / Gain : Metal Antenna /
WCDMA
Band Il: 5.1 dBi, Band V: 2 dBi
LTE
Band Il: 5.1 dBi, Band IV: 4.4 dBi, Band V: 2 dBi
Band XlI: 0.2 dBi, Band XIII: 1.4 dBi

RF Output Power : WCDMA
Band I1: 22.66 dBm, Band V: 22.03 dBm
LTE
Band I1: 23.42 dBm, Band IV: 21.59 dBm,
Band V: 22.52 dBm, Band XlI: 23.24 dBm
Band XII1: 22.23 dBm

Power Supply : 120 Va.c.

Regulation Applied : 47CFR Part 20 (2018-10)
Test Method : 47CFR Part 20 (2018-10), KDB 935210 D05 v01r02

| HEREBY CERTIFY THAT: The test results written in this report were derived conscientiously
in accordance with the requirements and procedures of 47CFR Part 2(2017), KDB 935210
D05 v01r02 and it was found that the device described above is in compliance with the
applicable limits specified in 47CFR Part 20.
Note:
1. The result of this test report is valid only in connection to the sample has been
tested at the laboratory of Worldwide Testing Services (Taiwan) Co. Ltd.
2. This test report shall always be duplicated in full pages unless the written approval
of the testing laboratory is obtained.

Test Engineer:

March 12, 2019 Kent Lin W éTv\

Date WTS-Lab. Name Signature

Technical responsibility for area of testing:

March 12, 2019 Kevin Wang K TN \/\)O-V\/?/

Date WTS Name Signature
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1. Summary

1.1  Description of tested equipment

This equipment under tested, ZoneDAS, is a ZoneDAS.

This test report only contains test requirements specified in 47CFR Part 20 for WCDMA and
LTE function. For other functions; please refer to separate test report with respect to the relevant
test standard and specification.

1.2 Date of testing processing
Date of receipt of test item: January 04, 2019
Date of test: From January 07, 2019 to March 12, 2019
Other Information: None
1.3 Modification Information
No modification was made during the all test items been performed.
14 Test standards
Technical standard: FCC Part 2(2017), KDB 935210 D05 v01r02
47CFR Part 20 (2018-10)
Deviation from test standard: None
1.5 Summary of test result
Harmonized Standard Requirements and Conformance Test Specifications
Item Test Content KDB Clause FCC Reference |Test Result
3.2 AGC threshold level 935210 D05 v01r02 ch3.2 -- Pass
4.2 Out-of-band rejection 935210 D05 v01r02 ch3.3 - - Pass
52 Input vs output comparison 935210 D05 v01r02 ch3.4 -- Pass
6.2 Mean output power 935210 DO5 vO1r02 ch3.5 | §2.1046, §27.50(a) |  Pass
and amplifier gain
Out-of-band/out-of-block
7.2 (including intermodulation) 935210 D05 v01r02 ch3.6 - - Pass
and spurious emissions
8.2 Frequency stability 935210 D05 v01r02 ch3.7 | §2.1055, §27.54 Pass
9.2 Radiated spurious emissions 935210 D05 v01r02 ch3.8 | §2.1053, §27.53(a) Pass
Worldwide Testing Services(Taiwan) Co., Ltd. Page 2 of 257
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2. General Information

2.1 Testing laboratory
2.1.1 Location

OATS

No.5-1, Shuang Sing Village,

LiShuei Rd., Wanli Township,

Taipei County 207, Taiwan (R.O.C.)

Company

Worldwide Testing Services (Taiwan) Co., Ltd.
6F, NO. 58, LANE 188, RUEY-KUANG RD.
NEIHU, TAIPEI 114, TAIWAN R.O.C.

Tel :  886-2-66068877

Fax: 886-2-66068879

2.1.2 Details of accreditation status
Accredited testing laboratory
A2LA-registration number: 2732.01

FCC filed test laboratory Reg. No. TW1477, TW0020, TW1072
Industry Canada filed test laboratory Reg. No. IC 5679A-1, IC 5107A-1

2.1.3 Test location, where different from Worldwide Testing Services (Taiwan) Co., Ltd.

Name: J.
Accredited number: J.
Street: J.
Town: J.
Country: J.
Telephone: J.
Fax: J.
2.2 Details of approval holder
Name: ZQAM Communications Corp.
Street: 3F., No.6, Innovation Road II, Science Park,
Town: Hsinchu 30076,
Country: Taiwan
Telephone: 03-567-9581
Fax: 03-567-9582

Manufacturer: (if different from applicant)

Name:
Street:
Town:
Country:

S~~~

Worldwide Testing Services(Taiwan) Co., Ltd. Page 3 of 257
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2.3 Description of Tested System

The EUT was tested alone without the Accessories or Peripherals.
Equipment | Model No. | Series No. | Software | Cable information | Note

No accessories were used with this EUT.

Frequencies Selected to be investigated:

WCDMA
Band Uplink Downlink
WCDMA Band 11 MHz MHz
CH 9262 1852.4 1932.4
CH 9400 1880 1960
CH 9538 1907.6 1987.6
WCDMA Band V MHz MHz
CH 4132 826.4 871.4
CH 4183 836.6 881.6
CH 4233 846.6 891.6
LTE
Band II
Test Frequency Bandwidth NuL Frequency of Noo Frequency of
ID [MHz] Uplink [MHZz] Downlink
[MHz]
1.4 18607 1850.7 607 1930.7
3 18615 1851.5 815 19315
Low Ranae 5 18625 1852.5 625 19325
g 10 18650 1855 650 1935
15 1] 18675 1857.5 875 1937.5
20 1 18700 1860 700 1940
Mid Range bRrh i 18900 1880 900 1960
1.4 19193 1909.3 1193 1989.3
3 19185 1908.5 1185 1988.5
Hioh R 5 19175 1907.5 1175 1987.5
'gh Range 10 19150 1905 1150 1985
15 1] 19125 1902.5 1125 1982.5
200 19100 1900 1100 1980
NOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 4 of 257
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Band IV
Test Frequency ID Bandwidth NuL Frequency of NoL Frequency of
[MHz] Uplink [MHz] Downlink
[MHz]
1.4 19957 1710.7 1957 2110.7
Low Range 3 19965 1711.5 1965 2111.5
5 19975 1712.5 1975 21125
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 20175 17325 2175 2132.5
1.4 20393 1754.3 2393 2154.3
3 20385 1753.5 2385 2153.5
High Range 5 20375 1752.5 2375 2152.5
10 20350 1750 2350 2150
15 20325 1747.5 2325 2147.5
20 20300 1745 2300 2145
Band V
Test Frequency ID Bandwidth Nur Frequency of NoL Frequency of
[MHZz] Uplink [MHz] Downlink
[MHz]
1.4 20407 824.7 2407 869.7
Low Range 3 20415 825.5 2415 870.5
5 20425 826.5 2425 8715
10 M 20450 829 2450 874
Mid Range Prers 20525 836.5 2525 881.5
14 20643 848.3 2643 893.3
High Range 3 20635 847.5 2635 892.5
5 20625 846.5 2625 891.5
10 M 20600 844 2600 889
NOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.
Band XII
Test Frequency ID Bandwidth Nu Frequency of Nou Frequency of
[MHZz] Uplink [MHz] Downlink [MHz]
1.4 23017 699.7 5017 729.7
Low Range 3 23025 700.5 5025 730.5
50 23035 701.5 5035 731.5
10 M 23060 704 5060 734
Mid Range 1.4/3 23095 707.5 5095 737.5
5 (11710 [11
1.4 23173 715.3 5173 745.3
High Range 3 23165 714.5 5165 744.5
50 23155 713.5 5155 743.5
0M 23130 711 5130 741
NOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.

Worldwide Testing Services(Taiwan) Co., Ltd.
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Band XIII
Test Frequency ID Bandwidth NuL Frequency of NoL Frequency of
[MHz] Uplink [MHz] Downlink [MHz]
Low Range 5 1] 23205 779.5 5205 748.5
10 1] 23230 782 5230 751
Mid Range 5 [1/10 [ 23230 782 5230 751
High Range 501 23255 784.5 5255 753.5
10 1] 23230 782 5230 751
NOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.

24

2.5

Antenna Type: Metal Antenna
Antenna Gain: WCDMA
E%%d II: 5.1 dBi, Band V: 2 dBi

Band II: 5.1 dBi, Band IV: 4.4 dBi, Band V: 2 dBi
Band XII: 0.2 dB1 Band XIII: 1.4 dBi

Power supply: 120 Va.c.

Test environment

Relative humidity content: 54 %
Air pressure: 86-103 Kpa

General Test Requirement

Radiated Emission: For investigated frequency is equal to or below 1GHz, the RBW and VBW
of the spectrum analyzer was 100 kHz and 100 kHz respectively with an appropriate sweep
speed.

For investigated frequency is above 1GHz, both of RBW and VBW of the spectrum analyzer
were 1 MHz with an agpropriate sweep speed. The analyzer was calibrated in dB above a
microvolt at the output of the antenna.

The table used for radiated measurements is capable of continuous rotation. The spectrum was
scanned from 30 MHz to the frequency specified as follows:

(1) If the intentional radiator operates below 10 GHz: to the tenth harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower.

(2) If the intentional radiator operates at or above 10 GHz and below 30 GHz: to the fifth
harmonic of the highest fundamental frequency or to 100 GHz, whichever is lower.

(3) If the intentional radiator operates at or above 30 GHz: to the fifth harmonic of the highest
fundamelntal frequency or to 200 GHz, whichever is lower, unless specified otherwise elsewhere
in the rules.

For hand-held devices, a exploratory test was performed with three (3) orthogonal planes to
determine the highest emissions.

When an emission was found, the table was rotated to produce the maximum signal strength. At
this point, the antenna was raised and lowered from 1m to 4m. The antenna was placed mn both
the horizontal and vertical planes.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 6 of 257
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Test item Name

Uncertainty

Estimation Result of Uncertainty of Conducted spurious
emission

Expanded Uncertainty : 1.726 dB

Estimation Result of Uncertainty of Radiated Emission(3M)

Expanded Uncertainty :
0.009-30 MHz : 2.17 dB
30-1000 MHz : 3.57 dB
1-18 GHz : 2.60 dB
18-40 GHz : 2.58 dB

Estimation Result of Uncertainty of Radiated Emission(10M)

Expanded Uncertainty :

0.009-30MHz : 2.05 dB
30-1000 MHz - 3.37 dB

Estimation Result of Uncertainty of Bandwidth Measurement
20 dB Bandwidth, Occupied bandwidth, Channel bandwidth,
Necessary Bandwidth

Expanded Uncertainty : 0.45 kHz

Estimation Result of Uncertainty of Frequency Drift
Measurement

Expanded Uncertainty : 6.11 Hz

Estimation Result of Uncertainty of Conducted Output Power
Measurement Output power

Expanded Uncertainty : 1.72 dB

The decision rule is: Measurement uncertainty is not taken into account.

Worldwide Testing Services(Taiwan) Co., Ltd.
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2.6 Test Equipment List
. . Next Cal.
No. Test equipment Type Serial No. | Manufacturer Cal. Date Date
ETSTW-CE 001 | EMI TEST RECEIVER ESHS10 842121/013 R&S 2018/5/30 2019/5/29
ETSTW-CE 003 | AC POWER SOURCE APS-9102 D161137 GW Function Test
ZWEILEITER-V-
ETSTW-CE 004 | NETZNACHBILDUNG ESH3-Z5 840731/011 R&S 2018/11/1 2019/10/31
TWO-LINE V-NETWORK

IMPULSBEGRENZER
ETSTW-CE 006 PULSE LIMITER ESH3-72 100226 R&S 2018/8/21 2019/8/20

HF-EICHLEITUNG RF
ETSTW-CE 008 | STEP ATTENUATOR 334.6010.02 844581/024 R&S Function Test

139dB DPSP
ETSTW-CE 009 | TEMP&HUMIDITY 1 crpy 555 40.1p.U | MAA0305-009 | GIANT FORCE 2018/7/13 2019/7/12
CHAMBER

ETSTW-CE 016 | TWO-LINE V-NETWORK ENV216 100050 R&S 2018/9/25 2019/9/24
ETSTW-CE 028 MXE EMI Receiver N9038A MY53220110 Agilent 2018/7/16 2019/7/15
ETSTW-RE 003 | EMI TEST RECEIVER ESI 26 831438/001 R&S 2018/5/30 2019/5/29
ETSTW-RE 004 | EMI TEST RECEIVER ESI 40 832427/004 R&S 2018/5/21 2019/5/20
ETSTW-RE 012 TUNABLEI%;;DREJ ECT D.C 0309 146 K&L Function Test
ETSTW-RE 013 TUNABLFEIE?ENRDREJ ECT D.C 0336 397 K&L Function Test

MICROWAVE HORN
ETSTW-RE 018 ANTENNA AT4560 27212 AR 2018/7/13 2019/7/12
ETSTW-RE 027 Passive Loop Antenna 6512 00034563 ETS-Lindgren 2018/7/12 2019/7/11
ETSTW-RE 030 D"“ble'Rff;ig“‘de Hom 3117 00035224 ETS-Lindgren 2018/3/26 2019/3/25
ETSTW-RE 042 Biconical Antenna HK116 100172 R&S 2019/1/29 2020/1/28
ETSTW-RE 043 Log-Periodic Dipole HL223 100166 R&S 2018/4/13 2019/4/12

Antenna
ETSTW-RE 044 Log-Periodic Antenna HLO050 100094 R&S 2018/4/26 2019/4/25
ESA-E SERIES .
ETSTW-RE 045 | (op wrn e NALYZER E4404B MY45111242 Agilent Pre-test Use
ETSTW-RE 050 Attenuator 10dB 50HF-010-1 None JFW 2019/2/26 2020/2/28
ETSTW-RE 051 Attenuator 6dB 50HF-006-1 None JEW 2019/2/26 2020/2/28
ETSTW-RE 053 Attenuator 3dB 50HF-003-1 None JFW 2019/2/26 2020/2/28
ETSTW-RE 055 | SPECTRUM ANALYZER FSU 26 200074 R&S 2019/2/26 2020/2/28
ETSTW-RE 060 Attenuator 30dB 5015-30 F6510122-01 ATM 2019/2/26 2020/2/28
ETSTW-RE 062 Amplifier Module CHC 2 None KMIC 2018/3/30 2019/3/29
ETSTW-RE 064 Bluetooth Test Set MT8852B-042 6K00005709 Anritsu Function Test
ETSTW-RE 069 | Double-Ridged Guide Horn 3117 00069377 ETS-Lindgren Function Test
Antenna
ETSTW-RE 072 | CELL SITE TEST SET 8921A 3339A00375 HP 2018/9/17 2019/9/16
SOLID STATE
ETSTW-RE 088 AMPLIFIER KMA180265A01 99057 KMIC 2018/9/18 2019/9/17
ETSTW-RE 091 Match Pad MDCS1500 None WOKEN 2018/4/16 2019/4/15
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2019/2/13 2020/2/12
ETSTW-RE 112 AC POWER SOURCE TFC-1005 T-0A023536 T-Power Function test
. MICROWAVE
ETSTW-RE 115 2.4GHz Notch Filter NO124411 473874 CIRCUITS 2019/1/15 2020/1/14
ETSTW-RE 120 RF Player MP9200 MP9210-111022 ADIVIC Function test
Worldwide Testing Services(Taiwan) Co., Ltd. Page 8 of 257
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ETSTW-RE 122 | SIGNAL GENERATOR SMF100A 102149 R&S 2018/5/29 2019/5/28
SNSLI11- .
ETSTW-RE 125 5GHz Notch filter $200/E221 3.0/0 1 K&L Microwave 2018/8/8 2019/8/7
SNSL12- .
ETSTW-RE 126 5GHz Notch filter 5800/E221 3-0/0 1 K&L Microwave 2018/8/8 2019/8/7
ETSTW-RE 127 RF Switch Box RFS-01 None WTS 2019/2/26 2020/2/28
ETSTW-RE 128 5.3GHz Notch filter NO153001 SN487233 Microwave Circuits 2018/8/8 2019/8/7
ETSTW-RE 129 5.5GHz Notch filter N0555984 SN487234 Microwave Circuits 2018/8/8 2019/8/7
ETSTW-RE 130 | Handheld RF Spectrum N9340A CNO0147000204 Agilent Pre-test Use
Analyzer
ETSTW-RE 142 Amplifier 8447D 2805A03378 Agilent 2018/3/30 2019/3/29
ETSTW-RE 147 | Bi-log Hybrid Antenna MCTD 2786B | BLB16M04005 ETC 2018/3/23 2019/3/22
ETSTW-RE 151 Thermohygrometer 608-h1 45104376 TESTO 2018/8/17 2019/8/16
ETSTW-EMI 011 | USB Compact Modulator SFC-U 101689 R&S 2018/5/10 2019/5/9
ETSTW-EMS 008 Exposure Level Tester ELT-400 G-0009 Narda 2018/7/17 2019/7/16
ETSTW-GSM 002 Universal Radio CMU 200 109439 R&S 2019/2/26 2020/2/28
Communication Tester
ETSTW-GsM 003 | Radio i‘r’f;g‘;r;‘ca“"“ MT8820C 6201342073 Anritsu 2019/2/26 2020/2/28
ETSTW-GSM 004 Wideband Radio CMWS500 128092 R&S 2018/10/19 2019/10/18
Commumcatlon Tester
.. WRCTF824/849-
ETSTW-GSM 019 Band Reject Filter £22/851.40 /121955 3 Wl 2019/1/14 2020/1/13
. WRCD1747/1748-
ETSTW-GSM 020 Band Reject Filter 1743/1799.32/585 1 Wi 2019/1/14 2020/1/13
WRCD1879.5/1880.5
ETSTW-GSM 021 Band Reject Filter -1875.5/1884.5- 3 Wl 2019/1/14 2020/1/13
32/5SS
.. WRCT901.9/903.1-
ETSTW-GSM 022 Band Reject Filter 004.25.50/35S 1 Wl 2019/1/14 2020/1/13
ETSTW-GSM 023 Power Divider 4901.19.A None SUHNER 2018/9/12 2019/9/11
ETSTW-GSM 024 | Radio Communication MT8821C None Anritsu 2019/2/26 2020/2/28
Analyzer
ETSTW-GSM 025 Band Reject Filter BRM 19835 001 Micro-Tronics 2018/8/9 2019/8/8
ETSTW-Cable 011 SMA to N type Cable RGU-400 None THERMAX Pre-test Use NCR
ETSTW-Cable 016 BNC Cable Switch Box B Cable 1 Schwarz beck 2019/2/21 2020/2/20
ETSTW-Cable 017 BNC Cable X Cable B Cable 2 Schwarz beck 2019/2/21 2020/2/20
ETSTW-Cable 018 BNC Cable Y Cable B Cable 3 Schwarz beck 2019/2/21 2020/2/20
ETSTW-Cable 019 BNC Cable Z Cable B Cable 4 Schwarz beck 2019/2/21 2020/2/20
ETSTW-Cable 020 N TYPE Cable OATS Cable I [N30N30-L335-15M| JYE BAO CO.,LTD. 2018/7/2 2019/7/1
ETSTW-Cable 026 Microwave Cable SUCOFLEX 104 279075 HUBER+SUHNER 2019/2/26 2020/2/28
ETSTW-Cable 027 Microwave Cable SUCOFLEX 104 279083 HUBER+SUHNER 2018/5/14 2019/5/13
ETSTW-Cable 028 Microwave Cable FA147A0015M2020 30064-2 UTIFLEX 2018/9/18 2019/9/17
ETSTW-Cable 029 Microwave Cable FA147A0015M2020 30064-3 UTIFLEX 2018/9/18 2019/9/17
ETSTW-Cable 030 Microwave Cable Slggogalﬁs(gl)(ﬂ 279067 HUBER+SUHNER 2019/2/26 2020/2/28
ETSTW-Cable 031 Microwave Cable S?SC%E tf?ﬁol()m 238092 HUBER+SUHNER 2018/3/30 2019/3/29
ETSTW-Cable 043 Microwave Cable SUCOFLEX 104 317576 HUBER+SUHNER 2018/3/30 2019/3/29
ETSTW-Cable 048 Microwave Cable SUCOFLEX 104 325519 HUBER+SUHNER 2018/3/30 2019/3/29
Worldwide Testing Services(Taiwan) Co., Ltd. Page 9 of 257
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ETSTW-Cable 058

Microwave Cable

SUCOFLEX 104

none HUBER+SUHNER 2018/6/9 2019/6/8
ETSTW-Cable 064 Microwave Cable SUCOFLEX 104 MY28891 HUBER+SUHNER 2018/3/30 2019/3/29
ETSTW-Cable 066 SMA type cable 32022 None ASTROLAB 2018/8/30 2019/8/29
ETSTW-Cable 071 N TYPE CABLE EMCCFD400-NM- 170239 EMCI 2018/6/9 2019/6/8
NM-25000

WTSTW-SW 002 | EMITEST SOFTWARE EZ_EMC None Farad Version ETS-03A1
WTSTW-SW 006 | EMITEST SOFTWARE e3 None AUDIX Version 9.161014
WTSTW-SW 008 Signal studio Agilent None AUDIX Version 2.0.0.1

Worldwide Testing Services(Taiwan) Co., Ltd.
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3.
3.1

AGC threshold level

Test procedure

a) Connect a signal generator to the input of the EUT.

b) Connect a spectrum analyzer or power meter to the output of the EUT using appropriate attenuation

as necessary.

c¢) The signal generator should initially be configured to produce either of the required test signals (i.e.,

broadband or narrowband).

d) Set the signal generator frequency to the center frequency of the EUT operating band.

e) While monitoring the output power of the EUT, measured using the methods of 3.5.3 or 3.5.4,
increase the input level until a 1 dB increase in the input signal power no longer causes a 1 dB
increase in the output signal power.

f) Record this level as the AGC threshold level.

g) Repeat the procedure with the remaining test signal.

3.2 Test Results
WCDMA
Band II
WCDMA Band II - Down Link
note Freq(MHz) |Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB 10 21.74 11.74
AGC threshold 1932.4 7 21.55 14.55
6 20.72 14.72
WCDMA Band II - Down Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB 9 22.14 13.14
AGC threshold 1960 6 21.66 15.66
5 21.5 16.5
WCDMA Band II - Down Link
note Freq(MHz) |Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB 10 22.31 12.31
AGC threshold 1987.6 7 22.66 15.66
6 21.66 15.66
WCDMA Band II - Up Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB -31 -17.96 13.04
AGC threshold 1852.4 -33 -18.47 14.53
-34 -19.04 14.96

Worldwide Testing Services(Taiwan) Co., Ltd.
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Band V

WCDMA Band II - Up Link
note Freq(MHz) |Input level(dBm)|Output level(dBm)| Gain
AGC threshold+3dB -32 -18.34 13.66
AGC threshold 1880 -34 -18.72 15.28
-35 -19.15 15.85
WCDMA Band II - Up Link
note Freq(MHz) |Input level(dBm)|Output level(dBm)| Gain
AGC threshold+3dB -31 -18.3 12.7
AGC threshold 1907.6 -33 -19.29 13.71
-34 -19.91 14.09
WCDMA Band V - Down Link
note Freq(MHz)|Input level(dBm) |Output level(dBm)| Gain
AGC threshold+3dB 11 22.03 11.03
AGC threshold 871.4 8 21.91 13.91
7 21.53 14.53
WCDMA Band V - Down Link
note Freq(MHz)| Input level(dBm) |Output level(dBm)| Gain
AGC threshold+3dB 10 21.64 11.64
AGC threshold 881.6 7 21.93 14.93
6 21.38 15.38
WCDMA Band V - Down Link
note Freq(MHz)| Input level(dBm) |Output level(dBm)| Gain
AGC threshold+3dB 10 20.86 10.86
AGC threshold 891.6 7 21.15 14.15
6 20.63 14.63
WCDMA Band V - Up Link
note Freq(MHz)| Input level(dBm) |Output level(dBm)| Gain
AGC threshold+3dB -26 -18.61 7.39
AGC threshold 826.4 -29 -18.3 10.7
-30 -18.95 11.05

Worldwide Testing Services(Taiwan) Co., Ltd.
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WCDMA Band V - Up Link
note Freq(MHz)| Input level(dBm) |Output level(dBm)| Gain
AGC threshold+3dB -26 -18.87 7.13
AGC threshold 836.6 -29 -18.16 10.84
-30 -18.93 11.07
WCDMA Band V - Up Link
note Freq(MHz)| Input level(dBm) |Output level(dBm)| Gain
AGC threshold+3dB -25 -18.18 6.82
AGC threshold 846.6 -28 -17.31 10.69
-29 -18.05 10.95
LTE
Band II

LTE Band II 20MHz Bandwidth - Down Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB 10 22.2 12.2
AGC threshold 1940 7 22.94 15.94
6 21.88 15.88

LTE Band 11 20MHz Bandwidth - Down Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB 10 21.56 11.56
AGC threshold 1960 7 22.42 15.42
6 21.45 15.45

LTE Band I 20MHz Bandwidth - Down Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB 10 23.39 13.39
AGC threshold 1980 7 23.42 16.42
6 22.36 16.36

LTE Band Il 20MHz Bandwidth - Up Link

note Freq(MHz) |Input level(dBm)‘ Output level(dBm) | Gain
AGC threshold+3dB -33 -19.42 13.58
AGC threshold 1860 -36 -20.82 15.18
-37 -21.44 15.56

Worldwide Testing Services(Taiwan) Co., Ltd.
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Band IV

LTE Band II 20MHz Bandwidth - Up Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB -34 -20.58 13.42
AGC threshold 1880 -37 -21.77 15.23
-38 -22.44 15.56
LTE Band II 20MHz Bandwidth - Up Link
note Freq(MHz) |Input level(dBm)‘ Output level(dBm) | Gain
AGC threshold+3dB -33 -19.52 13.48
AGC threshold 1900 -36 -20.95 15.05
-37 -21.7 15.3
LTE Band IV 20MHz Bandwidth - Down Link
note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB 9 20.83 11.83
AGC threshold 2120 6 20.98 14.98
5 19.95 14.95
LTE Band IV 20MHz Bandwidth - Down Link
note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB 10 20.78 10.78
AGC threshold 2132.5 7 20.74 13.74
6 20.62 14.62
LTE Band IV 20MHz Bandwidth - Down Link
note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB 9 21.59 12.59
AGC threshold 2145 6 21.52 15.52
5 20.61 15.61
LTE Band IV 20MHz Bandwidth - Up Link
note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB -30 -16.25 13.75
AGC threshold 1720 -33 -17.99 15.01
-34 -18.71 15.29

Worldwide Testing Services(Taiwan) Co., Ltd.
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Band V

LTE Band IV 20MHz Bandwidth - Up Link
note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB -30 -15.42 14.58
AGC threshold 1732.5 -33 -16.97 16.03
-34 -17.65 16.35
LTE Band IV 20MHz Bandwidth - Up Link
note Freq(MHz)| Input level(dBm) ‘ Output level(dBm) | Gain
AGC threshold+3dB -30 -16.07 13.93
AGC threshold 1745 -33 -17.75 15.25
-34 -18.48 15.52
LTE Band V 10MHz Bandwidth - Down Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB 11 22.11 11.11
AGC threshold 874 8 22.52 14.52
7 21.99 14.99
LTE Band V 10MHz Bandwidth - Down Link
note Freq(MHz) |Input level(dBm)‘ Output level(dBm) | Gain
AGC threshold+3dB 11 21.32 10.32
AGC threshold 881.5 8 22.16 14.16
21.51 14.51
LTE Band V 10MHz Bandwidth - Down Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB 10 21.38 11.38
AGC threshold 889 7 21.29 14.29
6 20.72 14.72
LTE Band V 10MHz Bandwidth - Up Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB -29 -17.6 11.4
AGC threshold 829 -32 -19.34 12.66
-33 -20.09 12.91

Worldwide Testing Services(Taiwan) Co., Ltd.
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Band XII

LTE Band V 10MHz Bandwidth - Up Link
note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB -29 -17.9 11.1
AGC threshold 836.5 -32 -19.79 12.21
-33 -20.57 12.43
LTE Band V 10MHz Bandwidth - Up Link

note Freq(MHz) |Input level(dBm)| Output level(dBm) | Gain
AGC threshold+3dB -29 -19.36 9.64
AGC threshold 844 -32 -21.33 10.67
-33 -22.12 10.88

LTE Band XII 10MHz Bandwidth - Down Link
note Freq(MHz)| Input level(dBm) ‘ Output level(dBm) | Gain
AGC threshold+3dB 10 23.06 13.06
AGC threshold 734 7 22.93 15.93
6 22.08 16.08

LTE Band XII 10MHz Bandwidth - Down Link
note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB 10 22.81 12.81
AGC threshold 737.5 7 23.24 16.24
6 22.67 16.67

LTE Band XII 10MHz Bandwidth - Down Link
note Freq(MHz)| Input level(dBm) |Output level(dBm)| Gain
AGC threshold+3dB 10 21.46 11.46
AGC threshold 741 7 21.35 14.35
6 20.39 14.39

LTE Band XII 10MHz Bandwidth - Up Link

note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB -31 -14.96 16.04
AGC threshold 704 -34 -16.97 17.03
-35 -17.76 17.24

Worldwide Testing Services(Taiwan) Co., Ltd.
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Band XIII

LTE Band XII 10MHz Bandwidth - Up Link
note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB -31 -14.89 16.11
AGC threshold 707.5 -34 -16.86 17.14
-35 -17.61 17.39

LTE Band XII 10MHz Bandwidth - Up Link
note Freq(MHz)|Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB -31 -14.29 16.71
AGC threshold 711 -34 -16.11 17.89
-35 -16.84 18.16

LTE Band XIII 10MHz Bandwidth - Down Link

note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB 11 21.98 10.98
AGC threshold 751 8 22.23 14.23
7 21.3 14.3

LTE Band XIII 10MHz Bandwidth - Up Link
note Freq(MHz)| Input level(dBm) | Output level(dBm) | Gain
AGC threshold+3dB -32 -21.43 10.57
AGC threshold 782 -35 -20.33 14.67
-36 -21.07 14.93

Test equipment: ETSTW-RE 050, ETSTW-RE 055, ETSTW-RE 134

Worldwide Testing Services(Taiwan) Co., Ltd.
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4. Out-of-band rejection

4.1 Test procedure

a) Connect a signal generator to the input of the EUT.

b) Configure a swept CW signal with the following parameters:

1) Frequency range = + 250 % of the passband, for each applicable CMRS band (see also KDB
Publication 935210 D02 [R7] and KDB Publication 634817 [R5] about selection of frequencies for
testing and for grant listings).

2) Level = a sufficient level to affirm that the out-of-band rejection is > 20 dB above the noise floor
and will not engage the AGC during the entire sweep.

3) Dwell time = approximately 10 ms.

4) Number of points = SPAN/(RBW/2).

c¢) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation.

d) Set the span of the spectrum analyzer to the same as the frequency range of the signal generator.

e) Set the resolution bandwidth (RBW) of the spectrum analyzer to be 1 % to 5 % of the EUT passband,
and the video bandwidth (VBW) shall be set to >3 x RBW.

f) Set the detector to Peak Max-Hold and wait for the spectrum analyzer’s spectral display to fill.

g) Place a marker to the peak of the frequency response and record this frequency as f0.

h) Place two markers, one at the lowest and the other at the highest frequency of the envelope of the
spectral display, such that each marker is at or slightly below the —20 dB down amplitude, to
determine the 20 dB bandwidth.

1) Capture the frequency response of the EUT.

j) Repeat for all frequency bands applicable for use by the EUT.

4.2 Test Results

Band II
® “RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 19.13 dBm
Ref 30 dBm ~Att 20 dB SWT 5 ms 1.937848718 GHz
30 Offf$et 11[dB ndB 111 2Q.00 dB
BW 47.724358974 MHz
Loo L Temp |1 [T1 ndB]
" -1.30 dBm
oK / \\ 1.92022(513 GHz
vAxH I Tompl2 FT1 ndsy L
-1.29 dBm
IJZ 1o 1.947944872 GHz

. i :

~-10

f-40

|

| !
|
|

A 4 N
Ay o W

~-60

-70

Center 1.9324 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:58:35

Worldwide Testing Services(Taiwan) Co., Ltd. Page 18 of 257
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Ref 30 dBm

*RBW 300 kHz
*VBW 1 MHz
“Att 20 dB SWT 5 ms

Marker 1 [T1 ]
20.84 dBm
1.965929487 GHz

30 Off$et 11]|dB ndB 111 2¢.00 dB
BW 49.326923077 MHz
| 20 =, Temp |1 [T1 ndB]
-1.51 dBm
\ 1.946217949 GHz
MAXH 10 T - 2 [T’I D]
.89 dBm
. 12 1.975544872 GHz
) ]7 \
L _10 A“
L 20 /{\\
| 30 ( \‘«H]
L |
-40 al \1
TUMTY Ww JAAAD
--60
-70
Center 1.96 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:59:54

Ref 30 dBm

*RBW 300 kHz
“VBW 1 MHz
*Att 20 dB SWT 5 ms

Marker 1 [T1 ]
21.89 dBm
1.976542308 GHz

30 Offget 11|dB ndB [[T1] 2¢.00 dB
1 BW 46.442307692 MHz
20 % Temp |1 [T1 ndB]
.48 dBm
K] 1.974294718 GHz
10 Es 2 rra 23
p12—F )
1 1o 1.96 dBm
2.000741026 GHz
) I \
--10 H \
| 50 /ﬂ \
B ( \
o Wf “u
| _50 \ e AL Al s Lol
+--60
-70

Center 1.9876 GHz

Date: 15.JAN.2019 17:02:41

10 MHz/

Span 100 MHz

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -17.34 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 1.858970513 GHz
0 Offget 11|dB ndB [[T1] 2¢.00 dB
BW 45.320512821 MHz
| _10 Temp [1 [T1 ndB
-37.42 dBm
1 PK| v 1.841504564 GHz
AXH I I e T 2 FT1 ndel
12— 3
-37-67 dBm
1.866823077 GHz
--30
o \%2
--50 / \
--60 f W]\
739 o " 7 n %A w‘luvl Mot
--80
-90
-100
Center 1.8524 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 17:23:07

@ *RBW 300 kHz
*VBW 1 MHz

Marker 1 [T1 ]
-17.37 dBm

Ref O dBm *Att 5 dB SWT 5 ms 1.887051282 GHz
0 Offset 11 |dB ndB [[T1] 2(¢.00 dB
BW 248.365384615 MHz
L _10 Temp |1 [T1 ndB
-36¢.82 dBm
1 PK v 1.866374205 GHz
2 i B by
-37.96 dBm
1.894743590 GHz
—-30
—-40 / \
—-50 ( \
| _60 /NVAUA
N 1 ﬂfjJ hhi A At T
il 2. L v oo e \
—-80
—-90
-100
Center 1.88 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 17:24:42

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 20 of 257



LEME.
>

WTS: Worldwide T esting Services(Taiwan) Co., Ltd.

£
ey

oS

_SAF,
=

Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -20.03 dBm

Ref 0 dBm “Att 5 dB SWT 5 ms 1.907760256 GHz

0 Offget 11|dB ndB [T1] 2¢.00 dB

BW 34.358974359 MHz

| _10 Temp [1 [T1 ndB

-4¢.62 dBm

1 PK] 1 1.893974205 GHz
AXH I I T 2 [F1ndel

[~ g LVL
-39.85 dBm
1.918337179 GHz

. ] :
Nl

-60 JJ“ - V\/J \w‘
:«%MWW LAr st AR A A A

S
Iy
w
o
@

—-90

-100

Center 1.9076 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 18:04:37

Band V

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 22.67 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 874.284615385 MHz
30 Offget 11|dB ndB [[T1] 2¢.00 dB

= BW 48.365384615 MHz

e Temp |1 [T1 ndB

20

2.26 dBm
1 _PK] 861.624358974 MHz
VAXH I I T 2 [T1 ndey

= LVL
1 T 2.59 dBm
849.989743590 MHz

o
--10

/ |
-30

| .

A A A Mo Aot
ABNAAL My o

VRV | N T

—-60

-70

Center 871.4 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:52:43

Worldwide Testing Services(Taiwan) Co., Ltd. Page 21 of 257
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“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 19.51 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 874.869230769 MHz
30 Off$et 11[dB ndB [T1]  2(.00 dB
BW 36.217948718 MHz
1
| 20 ¥ Temp [1 [T1 ndB]
I ~¢.28 dBm
THEK v‘\\\ 864 .452564103 MHz
=4 |, T 2 Friade}

= -+ LVL
-19 dBm

. U3 9(00.670512821 MHz
| o //
--10
+--20
+--30 / \
--40

I 4 4 n
AT QT ARG Mectirchir o NAT

—-60

-70

Center 881.6 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:54:01

<§§> “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 20.81 dBm
Ref 30 dBm ~“Att 20 dB SWT 5 ms 891.600000000 MHz
30 Offfet 11]|dB ndB [T1]1 29.00 dB
BW 31.570514821 MHz
20 Temp {1 [T1 ndB
.63 dBm
1 PK //// \\“\\ 8713.170512821 MHz
o B M

" * LVL
1.02 dBm
T \2 9(4.74102%641 MHz
-0

. / |
/ |

40 v Y n \ ) P 1l
AT U N AUy Ty
—-60
-70
Center 891.6 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:55:23

Worldwide Testing Services(Taiwan) Co., Ltd. Page 22 of 257
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“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -20.35 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 831.528205128 MHz
0 Offget 11|dB ndB [T1] 2¢.00 dB
BW 42.916666667 MHz
| _10 Temp [1 [T1 ndB
-4Q.40 dBm
RN 1 817.90641(0256 MHz
VAXH I I ¥ T 2 11 nda}
= = -+ LVL
-4¢.55 dBm
840.823076923 MHz
-30
-40 / \
-50
) \ 3DB
-60 khﬂ
=7
R Wy ST v R LY PR s AT
-80
--90
-100
Center 826.4 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 19:21:33

<§§> “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -18.60 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 829.869230769 MHz
0 Off$et 11|dB ndB [[T1] 2¢.00 dB
BW 48.205128205 MHz
--10 Temp |1 [T1 ndB] |
-37.42 dBm
1 PK] 1 843.298717949 MHz
--20 "“X”"‘-W Fempr2—+ B3
LvVL
N -38.94 dBm
841.503846154 MHz
-30
-40 / \
-50
) \ 3DB
-60 //\f ‘
—-70 J
TV ISPV WP SR LT YR WA P PRYTRT TS [ RS P
--80
--90
-100
Center 836.6 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 19:22:46
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz -18.90 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 838.907692308 MHz
0 Offget 11|dB ndB [T1] 2¢.00 dB
BW 42.115384615 MHz
| _10 Temp [1 [T1 ndB]
-38.14 dBm
1P 1 8343.138461538 MHz
wAXH I I - rempl2 Frandal "
-38.70 dBm
8H5.253846154 MHz
--30
fl \-Vri
40 /
50
( 3DB
| 6o W
- M// ,
PO A A AA A AT LV W N VY WXL T PRTE T AT TR W
80
--90
-100
Center 846.6 MHz 10 MHz/ Span 100 MHz
Date: 15.JAN.2019 19:24:24
Band II
® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 21.01 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 1.945929487 GHz
30 Offg$et 11|dB ndB [[T1] 2¢.00 dB
1 BW 49.326923077 MHz
| >0 ,/w-’\-\\ Temp |1 [T1 ndB1
"] 2.06 dBm
[ 1.926538462 GHz
wAxH I I Templ2 Fra nde}
LvL
. .77 dBm
72 1.955865385 GHz
--10 ﬂ!
20 Iu
3DB
- -40
j bhmvhmmAMvaWVMVMM
wd YW PV RTLY W TU) T Y
60
-70
Center 1.94 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:19:17
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz 19.88 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 1.965029487 GHz
30 Off$et 11|dB ndB [T1] 2¢.00 dB
N BW 39.326923077 MHz
| o0 v Temp |1 [T1 ndB]
" 2.54 dBm
1 PK 1.946374205 GHz
= |, Templ2 FT1 ndol
1 -¢.38 dBm
T2 1.97570%128 GHz
L o \
| 10 ﬂ

I

—-30

[ st

S A

—-60

-70

Center 1.96 GHz 10 MHz/

Date: 15.JAN.2019 16:20:43

@ *RBW 300 kHz
“VBW 1 MHz

Ref 30 dBm *Att 20 dB SWT 5 ms

Span 100 MHz

Marker 1 [T1 ]
20.88 dBm
1.968621795 GHz

30 Offget 11 (dB

ndB [T1] 2¢.00 dB
BW 48.685897436 MHz

Temp |1 [T1 ndB]

2.80 dBm
1.966378205 GHz

—10

\e

T 2 rra 23
T .

1.13 dBm

1.995064103 GHz

—0-

n

/

\ALA'l VTN VPR W ST WY

—-60

-70

Center 1.98 GHz 10 MHz/

Date: 15.JAN.2019 16:22:04

Span 100 MHz

3DB
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.99 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 1.869615385 GHz
o Offfet 11[dB ndB [T11 2¢.00 dB
BW 28.205128205 MHz
10 Temp |1 [T1 ndB
1 -37-39 dBm
1 PK] 1.846698718 GHz
iAXH N I ey Fompla Fra nde}
T -37.93 dBnm

1.874903846 GHz

\
! P

|

I
[

|

- 6o "
Lol o

[N " "
WAV T

TR Y oo
—-80
—-90
-100
Center 1.86 GHz 10 MHz/ Span 100 MHz
Date: 15.JAN.2019 17:08:27
@ “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -17.10 dBm
Ref O dBm *Att 5 dB SWT 5 ms 1.886891026 GHz
0 Offset 11 |dB ndB [[T1] 2(3.00 dB
BW 248.525641026 MHz
L _10 Temp |1 [T1 ndB
1 -37.66 dBm
1 PK] 4
1.866217949 GHz
.o i X B e
-3§.42 dBm
1.894743590 GHz
—-30
40 / \
—-50 l \
- _60 WAUAM
= L ‘A/\ A Y PP T |
Qs A STLUS (TR v
—-80
—-90
-100
Center 1.88 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 17:10:00

3DB
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -17.13 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 1.903365385 GHz
0o Offfet 11|dB nde [[T1] 2¢.00 dB
BW 48.365384615 MHz
10 Temp |1 [T1 ndB
. -3¢.96 dBm
1 PK] 1.886057692 GHz
AxH I I ,WM Fomp{2—fF1rda]
-36.25 dBm
1.914423077 GHz
--30
;l ¥2
- / \
--50
| 6o Jn‘ 0 /J ‘
o lPJkn./ U# \h ¥ " m
SRAHrAwy L Wittty e
--80
--90
-100
Center 1.9 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 17:12:00

Band IV

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz -49.73 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 2.070000000 GHz
30 Offfet 11]|dB ndB [T1] 2¢.00 dB
X7 ES
L0 Temp |1 [T1 ndB
/—/'M -49_73 dBm
1 PK] /~ \\\ 2.07000Q000 GHz
o= |, Tompla T nds]
-47.82 dBm
2.170009000 GHz
| o \\
B ﬂ \
20
--30 /‘\
--40 I
1 Asvaln ¢J LquAth«Nwww&ﬂ
PR e ANt
—oU
--60
-70

Center 2.12 GHz

Date: 15.JAN.2019 16:30:38

10 MHz/

Span 100 MHz
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Page 27 of 257



LEME.
>

WTS: Worldwide T esting Services(Taiwan) Co., Ltd.

£
ey

oS

_SAF,
=

Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz 19.15 dBm

Ref 30 dBm *Att 20 dB SWT 5 ms 2.131378205 GHz

30 Offget 11|dB ndB [[T1] 2¢.00 dB

BW 48.525641026 MHz

| o 1 Temp 1 [T1 ndB

Zaal N -2.26 dBnm

1 PK] \\ 2.120009000 GHz
MAXH i 2 [T’I == |

| V] L]
) \
| \
. | \.

—-60

-70

Center 2.1325 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:32:10

@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 18.08 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 2.144839744 GHz
30 Off$et 11[dB ndB [T1] 2¢.00 dB
BW 249.166666667 MHz
| 50 Temp [1 [T1 ngB
3
il I N -1.69 dBm
K] f \\ 2.132019231 GHz
10 T o v oodoo
" = -+ LVL
-2.13 dBm
2.161184897 GHz
1 T2

—-10 \
—-20
A 3DB

Y W R

—-60

-70

Center 2.145 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:34:14
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.70 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 1.711185897 GHz
0 Offget 11|dB ndB [[T1] 2¢.00 dB
BW 44.358974359 MHz
| _10 Temp |1 [T1 ndB
1 -37.47 dBm
1 PK] 1.70798(¢769 GHz
A I I -L\‘\,\ Femplz FTi ndel
-36¢.01 dBm
1.732339744 GHz
-30
--40 / \
-50 /\‘ \
--60 {
Jf u\"lh. N
mmZRﬁnﬂﬂrvﬁitﬁﬂnﬁvwhwmﬂ~wvu~rﬂr TP
---80
--90
-100
Center 1.72 GHz 10 MHz/ Span 100 MHz
Date: 15.JAN.2019 17:16:55
@ “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -16.53 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 1.742115385 GHz
0 Off$et 11|dB ndB [[T1] 2¢.00 dB
BW 44.198717949 MHz
--10 Temp {1 [T1 ndBY |
1 -3%.93 dBm
1 PK]
1.721121795 GHz
2 [ NV B b
-3%.98 dBm
1.74532(Q513 GHz
-30
%L ¥2
} ’ \
-50 J \
B r*'\f/ “\‘\
RO e {L h LTINS S Fiy WY R T
--80
--90
-100
Center 1.7325 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 17:18:02

3DB
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -16.49 dBm
Ref 0O dBm “Att 5 dB SWT 5 ms 1.736185897 GHz
0 Offget 11|dB ndB [[T1] 2¢.00 dB
BW 34.358974359 MHz
| _10 Temp [1 [T1 ndB
1 -37.06 dBm
1 PK 1.73298(¢769 GHz
VAXH I I }-M—\ T 2 rra 23
= = b LVL
-38.23 dBm
1.757339744 GHz
+--30
--40 / \
--50
A \ 3DB
+--60
R |Aﬂ1/v U\ﬂ.n | ) ) L
| T e s e e 2y o RREORI o v
--80
--90
-100
Center 1.745 GHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 17:19:06

Band V

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 20.14 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 876.724358974 MHz
30 Off§et 11[dB ndB [[T1] 2¢.00 dB
1 BW 31.25000Q000 MHz
| 50 Y Temp |1 [T1 ndB]
/\'-/ ~¢.46 dBm
1 9 /\ 861.820512821 MHz
VAXH I I Templ2 1 nde}
.02 dem| """
b 893.070512821 MHz

—0

I r—

. |
. | |

& PR a2 A
—-60
-70
Center 874 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:39:18
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 20.46 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 874.929487179 MHz
30 Offget 11|dB ndB [T1] 2¢.00 dB
1 BW 36.37820%128 MHz
| 20 p—— Temp [1 [T1 ndB

.27 dBm
1 _PK] 864 .352564103 MHz
MAXH L 10 T 2 rri B3
= = -+ LVL
-17 dBm
7 TP 0.730769231 MHz
| o /
-10
-20
-30 / \
-40

4 " " "
QLAY RV v g AR WU, o4

©

—-60

-70

Center 881.5 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:42:35

<§§> “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz 20.84 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 890.602564103 MHz
30 Off$et 11|dB ndB [[T1] 2¢.00 dB
1 BW 43.493589744 MHz
| 50 Temp [1 [T1 nqB]
.65 dBm
1 PK] \ 870.41025¢410 MHz
10 cenn | pra ey

B ~ ¥ LVL
1.28 dBm
T 2 9(03.90384¢154 MHz
o
--10 / \
--20
/ \ 30B

E O AL s 4 L L A\ =
WG WA "k MV vl oy

—-60

-70

Center 889 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:43:59
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -20.03 dBm
Ref O dBm *Att 5 dB SWT 5 ms 828.519230769 MHz

0o Off$et 11[dB ndB [r1] 2¢.00 dB
BW 45.801282051 MHz
| _10 Temp [1 [T1 ndB
-41.24 dBm
THEK 817.942307692 MHz

2 rra =%
- _20 154 = a)

-38.90 dBm
843.743589744 MHz
—-30 %

=

2
40

I e e

—-50

—-60

:
§
i
%
:
]

—-80
—-90
-100
Center 829 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 19:07:23

<§§> “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -18.04 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 829.929487179 MHz
0 Off$et 11|dB ndB [[T1] 2¢.00 dB
BW 48.205128205 MHz
--10 Temp |1 [T1 ndB] |
-39.19 dBm
1 PK] o 843.198717949 MHz
--20 Fempr2—+ B3
N LvVL
-37.19 dBm
841.403846154 MHz
-30
2
-40 } \
-50
I \ 3DB
-60 /\1 \
IRA R YTV "y Uh] TR O A ]
--80
--90
-100
Center 836.5 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 19:09:16
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.44 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 838.391025641 MHz
o oOfffet 11[dB ndB [[T1] 2¢.00 dB
BW 45.320512821 MHz
| _10 Temp [1 [T1 ndB
-39.08 dBm
1 9 1 830.057692308 MHz
VAXH I I X Fompl2 T nde}
/ ~39.58 dBm| """
845.378205128 MHz
-30

—-50

; .
|
|

--60 /\, ¥
v \

—-90

-100

Center 844 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 19:10:53

Band XII

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.50 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 734.320512821 MHz
30 Off§et 11[dB ndB [T1] 2¢.00 dB
BW 42.275641026 MHz
| o0 L Temp |1 [T1 ndB

-1.30 dBm
1 PK| 745.185897436 MHz
AXH I I T 2 Fr1nde}

= LVL
-(¢.41 dBm
1 2 747 .461538462 MHz

|
|

. | I

W T didpAcg Ik A S -y J vt ‘IW ot
—-60

-70

Center 734 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:46:44
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz 17.57 dBm

Ref 30 dBm “Att 20 dB SWT 5 ms 737.019230769 MHz

30 Off§et 11|dB nde [T11 2¢.00 dB

BW 45.64102%641 MHz

| 20 Temp [1 [T1 ndB

-2.37 dBm

HEK /“/\H\ 745.480769231 MHz
= |, Ny Tompl2 T nde]

= b LVL
-2.06 dBm
§91.121794872 MHz
1 2
i T T
—-10 /
—-20

~

al "
Ty RN T~ A VT P R PIAH

—-60

-70

Center 737.5 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:48:01

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.35 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 741.961538462 MHz
30 Off$et 11|dB ndB [[T1] 2¢.00 dB
BW 45.641025641 MHz
L o0 . Temp |l [T1 ndB] |
-§.22 dBm
1 PK] 736.416666667 MHz
10 /__N/W’\f\\ Fempr2—+ B3
-4.86 daBn|"""
742 .057692308 MHz

) fl YZ
—-10

| |
| |

— |
I

YRR~ ot AN SRR AR

--60

-70

Center 741 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 16:49:07
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz -15.67 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 704.160256410 MHz
o oOfffet 11[dB ndB [[T1] 2¢.00 dB
BW 40.352564103 MHz
| _10 Temp |1 [T1 ndB
L -3¢.13 dBm
1 _PK] 696.147435897 MHz
e I I N Temol2 FT1 ndal
p2—F 3
-35%.97 dBm
716 .500000000 MHz
-30
%l ?2
B J \
-50 / \
--60
| { \4 .
ST SV T TNTITST R X W e ST W LANTTNTR TV WRP WYL NPTV VWYY
---80
--90
-100
Center 704 MHz 10 MHz/ Span 100 MHz
Date: 15.JAN.2019 19:14:36
<§§> “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -15.90 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 703.974358974 MHz
0 Off$et 11|dB ndB [[T1] 2¢.00 dB
BW 42.916666667 MHz
L _10 Temp |1 [T1 ndB
1 -37.47 dBm
1 PK rw/ﬂlx\ 696.282051282 MHz
_20 T o rrq odoa
pr2—F e
-34.92 dBm
719.198717949 MHz
-30 >
I
-40 I \
-50 I \
-60
7 l ‘ | |
Wn VS [N T AR KT TN TRV AT IIYEY | T
--80
--90
-100

Center 707.5 MHz

Date: 15.JAN.2019 19:15:51

10 MHz/

Span 100 MHz

3DB
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -15.30 dBm
Ref 0 dBm “Att 5 dB SWT 5 ms 704.108974359 MHz
0 Offget 11|dB ndB [T1] 2¢.00 dB
BW 21.153846154 MHz
| _10 Temp [1 [T1 ndB
1 -34.84 dBm
L PK ,ﬂx“\vv» 698.339743590 MHz
VAXH I I /1 N T 2 rTa 23
p12—F e
LVL
-36.40 dBm
719.493589744 MHz
-30 %1 F
-40 / \
-50
’ 3DB
-60 /
A | VPN T ST PO oy, PIVEFYVIVE "WV TTN IR YWY SRy
-80
--90
-100
Center 711 MHz 10 MHz/ Span 100 MHz

Date: 15.JAN.2019 19:16:55

Band XIII

<:;> “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.71 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 752.442307692 MHz
30 Off$et 11[dB ndB [T1] 2(.00 dB
BW 42.275641026 MHz
0 1 Temp |1 [T1 ngB
-2.17 dBm
1 9 ﬂ*ﬂ”wmww 739.461538462 MHz
A I I ES] PRS- P
—1.66 dBm| """
¥2 761.737179487 MHz

. | ﬁ

—-10 \
—-20
SwpP 100 of 100 \ 3pB
—-30 \
—-40
b hil 4 0 n N k it I b Ak
-G RLT M A R vV WY A
—-60
-70
Center 751 MHz 10 MHz/ Span 100 MHz

Date: 26.FEB.2019 19:40:10
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.06 dBm
Ref O dBm “Att 5 dB SWT 5 ms 779.916666667 MHz
0 Offget 11(dB ndB [[T1] 2¢.00 dB
BW 240.993589744 MHz
10 Temp |1 [T1 ndB]
-37-89 dBm
1 9 1 771.583333333 MHz
AXH I I Templ2 T e
-39.12 dBm
792.576923077 MHz
—-30
I b’
--40 { \
—-50 , \
—-60 / \
—-70
PN T TR PR PR VN T W PSR W RN T Lt A A A A S g
—-80
—-90
-100
Center 782 MHz 10 MHz/ Span 100 MHz

Date: 26.FEB.2019 19:43:25

Test equipment: ETSTW-RE 050, ETSTW-RE 055, ETSTW-RE 134
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FCC ID: 2ASQXZONEDAS
5. Input-versus-output signal comparison

5.1 Test procedure

a) Connect a signal generator to the input of the EUT.

b) Configure the signal generator to transmit the AWGN signal.

¢) Configure the signal amplitude to be just below the AGC threshold level (see 3.2), but not more than
0.5 dB below.

d) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation.

e) Set the spectrum analyzer center frequency to the center frequency of the operational band under test.
The span range of the spectrum analyzer shall be between 2 times to 5 times the emission bandwidth
(EBW) or alternatively, the OBW.

f) The nominal RBW shall be in the range of 1 % to 5 % of the anticipated OBW, and the VBW shall
be >3 x RBW.

g) Set the reference level of the instrument as required to preclude the signal from exceeding the
maximum spectrum analyzer input mixer level for linear operation. In general, the peak of the
spectral envelope must be more than [10 log (OBW / RBW)] below the reference level.

Steps f) and g) may require iteration to enable adjustments within the specified tolerances.

h) The noise floor of the spectrum analyzer at the selected RBW shall be at least 36 dB below the
reference level.

1) Set spectrum analyzer detection function to positive peak.

J) Set the trace mode to max hold.

k) Determine the reference value: Allow the trace to stabilize. Set the spectrum analyzer marker to the
highest amplitude level of the displayed trace (this is the reference value) and record the associated
frequency as f0.

1) Place two markers, one at the lowest and the other at the highest frequency of the envelope of the
spectral display, such that each marker is at or slightly below the =26 dB down amplitude. The 26 dB
EBW (alternatively OBW) is the positive frequency difference between the two markers. If the
spectral envelope crosses the —26 dB down amplitude at multiple points, the lowest or highest
frequency shall be selected as the frequencies that are the furthest removed from the center frequency
at which the spectral envelope crosses the =26 dB down amplitude point.

m) Repeat steps e) to 1) with the input signal connected directly to the spectrum analyzer (i.e., input
signal measurement).

n) Compare the spectral plot of the input signal (determined from step m) to the output signal
(determined from step 1) to affirm that they are similar (in passband and rolloff characteristic features
and relative spectral locations), and include plot(s) and descriptions in test report.

0) Repeat the procedure [steps e) to n)] with the input signal amplitude set to 3 dB above the AGC
threshold.

p) Repeat steps e) to o) with the signal generator set to the narrowband signal.

q) Repeat steps e) to p) for all frequency bands authorized for use by the EUT.
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5.2 Test Results

WCDMA
Band II
Downlink
Input

Date:

Date:

*RBW 300 kHz

*VBW 1 MHz

Marker 1 [T1 ]
4.56 dBm

Ref 15 dBm *Att 30 dB SWT 2.5 ms 1.931406410 GHz
ndB [[T1] 26.00 dB I
10 T B 5T096153846 M
Temp |1 [T1 ndB] I
WWM,{ -21.34 dBm
-0 T-02986]949 GHZ
Temp |2 [T1 ndB]
-21.30 dBm
—-10
1.934964103 GHz
1 \T2
—-20 } \
—-30 / \
--40 / \
- -50 ’\w/ \“A/
—-70
—-80
Center 1.9324 GHz 2 MHz/ Span 20 MHz
16.JAN.2019 15:04:06
*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 2.75 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 1.960801282 GHz
ndB [[T1] 26.00 dB I
10 Bi 5T12820F128 Mt
1 Temp |1 [T1 ngB] I
T Y -22.79 dBm
o ' T.9574353807 CHZ|
Temp |2 [T1 ndB]
-23.45 dBm
—-10
j \v 1.962564103 GHz
| 50 I1 i
—-30 / \
40 / \
—-50
Al lﬂﬂﬁﬂudhthﬂdéJﬂbﬂ“d/ \4/h bl bt oty
o
—-70
—-80
Center 1.96 GHz 2 MHz/ Span 20 MHz

16.JAN.2019 15:11:43

3DB
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“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 3.82 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 1.987471795 GHz
ndB [T1] 26.00 dB
10 B {5096 T5FEA6—H
1 Temp |1 [T1 ndB] Iﬂ

W _21.32 dBm

1.985067949 GHz

1 RVl i)

MAXH Temp |2 [T1 ndB]
| 10 -22.41 dBm
1.990164103 GHz
--20

\ﬁ\
|

. |
| \

—-70

—-80

Center 1.9876 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 15:12:34

+3dB

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 6.83 dBm

Ref 15 dBm *Att 30 dB SWT 2.5 ms 1.932944872 GHz

ndB [T1] 26.00 dB

4
—10 B 5128209128

WM Temp |1 [T1 ndB] IIE]
~19.83 dBm
1 RV ul% 1.9298671949 GHz
MAXH Temp |2 [T1 ndB]
—24.05 dBm

—-10
1.934996¢154 GHz
1 2
—-20 / \
—-30 / \
—-40 / \ 3DB

ptaislingllbn. A M’*"N \MW b okt e

—-70

—-80

Center 1.9324 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 15:04:25
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Date:

®

1 rif

Date:

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 5.77 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 1.960128205 GHz
ndB [[T1] 24.00 dB
10 T B—[5-096 153846t
Temp |1 [T1 ndB] IE
-19.96 dBm
o T.05746]949 OHz
Temp |2 [T1 ndB]
-19.69 dBm
--10
1.962564103 GHz
1 2
--20 / k
--30 / \
40 / \ 3DB
- \}«/ \A/\A
--70
-80
Center 1.96 GHz 2 MHz/ Span 20 MHz
16.JAN.2019 15:11:28
*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 7.39 dBm
Ref 15 dBm *Att 30 dB SWT 2.5 ms 1.986638462 GHz
ndB [[T1] 2¢.00 dB I
—10 Bt 5096153846 MH
SN S s i
-19.06 dBm
o T-98506{949 GHz
Temp |2 [T1 ndB]
-14.48 dBm
--10
1.990164103 GHz
1 2
--20 / \
--30 / \
--40 / \ 308
» W"'WWM
--70
-80

Center 1.9876 GHz

16.JAN.2019 15:12:53

2 MHz/

Span 20 MHz
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Uplink

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -36.87 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.853265385 GHz
-20 ndB [[T1] 2§.00 dB
BW |5.096153846 MHz
--30 Temp [1 [T1 ndB] [ B |
-62.04 dBm
- 1.849867949 GHz
20 akatia ouday B g
- i p12—F =
-62.89 dBm
1.854964103 GHz
-50 / \v
L o 71 Xq
-70
/ \ 308
WSC b Y \Nu
--90
--100
-110
-120
Center 1.8524 GHz 2 MHz/ Span 20 MHz
Date: 12.JAN.2019 15:18:16
<§§> “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -37.39 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.880737179 GHz
20 ndB [T1] 26.00 dB
BW [5.12820%128 MHz
| 30 Temp |1 [T1 ndB] [ B |
-63.67 dBm
1 RV : 1.877434897 GHz
G |, WWW'} Fompt2fFa B}
/ -62.36 dBm
/ \ 1.882564103 GHz
-50 —/ \T
60 fl K7
--70
/ \ 3DB
-80 J
AWy .l;‘.v"'lnanvLul u'.“‘vulv,l“w‘ A \‘MM .#lmnv..u J'Luhv‘_lnmA g
--90
--100
-110
-120

Center 1.88 GHz

Date: 12.JAN.2019 15:

19:45

2 MHz/

Span 20 MHz
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*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -36.75 dBm

Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.906414103 GHz

20 ndB [[T1] 264.00 dB

BW |5.096153846 MHz

| 20 Temp {1 [T1 ndB] [ B |

1 -63.52 dBm

1 RV 1.905067949 GHz
S |, ,WMMMM - PR
g ) L S 3

-62.07 dBm

/ 1.910164103 GHz

-50 j
-60 7;
-70

|t

—-90

—-100

—-110

-120

Center 1.9076 GHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2019 15:20:27

+3dB

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -34.17 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.853169231 GHz
20 ndB 111  26.00 dB
BW |5.096153846 MHz
~-30 T Temp |1 [T1 ndB] [ B |
-59.85 dBm
1 RV WM 1.849867949 GHz
A I I Templa FTi nde}
-54.69 dBm

1.854964103 GHz

—-50

j;
—-60

—--70

/ \
—-80
Mwwww me bl

—-90

\r2

|

—-100

—-110

-120

Center 1.8524 GHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2019 15:18:34
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Date:

®

1 rif

i

Date:

*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -34.31 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.880064103 GHz
20 ndB [T1] 24.00 dB
BW |5.128204128 MHz
L _30 Temp |1 [T1 ndB]
-60.54 dBm
WW 1.877467949 GHz
|10 Templ2 FT1 ndol
-6(.68 dBm
1.882596154 GHz
50
60 / \
70 / \
80
(R R FWIR RO A lww \“\VNM/WWWWWWW&
90
L _100
110
-120

Center 1.88 GHz

12.JAN.2019 15:19:24

2 MHz/

*RBW 300 kHz

Span 20

Marker 1 [T1 ]

MHz

“VBW 1 MHz _32.76 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.906670513 GHz
20 ndB [T1]  26.00 dB
BW |5.096153846 MHz
L _30 Temp |1 [T1 ndB]
-54_.37 dBm
”WM“WUW\ 1.905067949 GHz
_40 S S e
-59.38 dBm
1.910164103 GHz
- 50
- 60 / \
70 / \
™ MNAMW \WN
90
100
110
~120

Center 1.9076 GHz

12.JAN.2019 15:20:43

2 MHz/

Span 20 MHz

3DB
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Output
Downlink

<§§> “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.33 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 1.933650000 GHz
30 Off$et 11|dB ndB [[T1] 26.00 dB
BW [5.096153846 MHz
| >0 Temp |1 [T1 ndB]
T
-1¢.25 dBm
1 RV “wbbiﬁm 1.929867949 GHz
MAXH —10 T 2 T Bl
= = - LVL
-9.91 dBm
1.934964103 GHz
o
--10 / \
20
f \ 3DB
B WU \\W‘W‘w\ Wy
| " " v‘||v,._‘ "
LA gl |
50
60
-70

Center 1.9324 G

Date: 16.JAN.2019 15:05:53

Hz

2 MHz/

*RBW 300 kHz

Span 20

Marker 1 [T1 ]

MHz

“VBW 1 MHz 17.86 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 1.958974359 GHz
30 Offfet 11[dB ndB [T1] 24.00 dB
BW |5.096153846 MHz
| >0 Temp [1 [T1 nqB] [ A ]
-§.51 dBm
- M 1.957467949 GHz
. S I s
= = - LVL
-1.66 dBm
1.962564103 GHz
o
--10 / \
--20
/ \ 3DB

T — v/“\w

%W%

—-50

—-60

-70

Center 1.96 GHz

Date: 16.JAN.2019 15:10:17

2 MHz/

Span 20 MHz
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“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.62 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 1.988914103 GHz
30 Off$et 11|dB ndB [T1] 26.00 dB
BW |5.160256410 MHz
| o0 1 Temp |1 [T1 ndB]
WV‘M -4.22 dBm
aE 1.985035897 GHz
MAXH —10 T 2 T Bl
= = -~ LVL
-7.80 dBm
1.990196154 GHz

f ;
f \

i wwmmm

-0 ot
—-50

—-60

-70

Center 1.9876 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 15:14:25

+3dB

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.56 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 1.932496154 GHz
30 Offget 11 |dB ndB [[T1] 24¢.00 dB
BW [5.096153846 MHz
| >0 L Temp |1 [T1 ndB]
-9.87 dBm
1 RV 1.929861949 GHz
VAXH I I T 2 rTa 23
= = = LVL
-9.39 dBm
1.934964103 GHz

/ !

el g

o Ul

WNWWM

—-50

—-60

-70

Center 1.9324 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 15:08:38
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*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz 17.55 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 1.959198718 GHz
30 Offfet 11|dB ndB [T1] 26.00 dB
BW |5.128204128 MHz
| 50 1 Temp |1 [T1 ndB]
N*M”*ﬂ\ -9.39 dBm
1 Ry 1.957434897 GHz
I |, \ e lo rrs dos
= = = LVL
-7.30 dBm
1.962564103 GHz
Lo
2
1
10 / \
20
/ \ 3DB
i ‘v/\“ww/ \wm "
--40 LA i
50
--60
-70
Center 1.96 GHz 2 MHz/ Span 20 MHz
Date: 16.JAN.2019 15:10:44
<§§> “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 18.75 dBm
Ref 30 dBm ~Att 30 dB SWT 2.5 ms 1.987407692 GHz
30 Offfet 11][dB ndB [T1] 26.00 dB
BW |5.12820%128 MHz
o0 4 Temp |1 [T1 ndB1
WvdVan -7.70 dBm
- 1.98503§897 GHz
. / S gy
= = - LVL
-1.08 dBm
1.990164103 GHz
o
--10 / \
20
L / \ 3DB
ar\ S
--40 ""‘W‘vq
50
60
-70

Center 1.9876 GHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 15:15:12
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Uplink

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -20.75 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.853650000 GHz
-10 Offset 11 (dB ndB [[T1] 24.00 dB
BW [5.801282051 MHz
--20 z Temp [1 [T1 ndB]
WWN“AAK -46.91 dBm
- k 1.84983%897 GHz
50 rew o rra adoa
"~ = b LVL
-47.29 dBm
1.85563(179 GHz
--40
.r"j ] % A
an
--50
A W
-60
\%uwkuwbbwf“wwuuzos
-80
-90
-100
-110
Center 1.8524 GHz 2 MHz/ Span 20 MHz
Date: 12.JAN.2019 15:40:37
<§§> *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -21.39 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.879711538 GHz
-10 Off$et 11 |dB ndB [[T1] 24.00 dB
BW [6.057692308 MHz
L 20 1 Temp [1 [T1 ndB]
-47.73 dBm
1 RV 1.877211538 GHz
A I I 1 remelo rra adey
= = - LVL
-47.59 dBm
1.883269231 GHz
--40
—-50 /’l\\wﬂ“’f“‘v W
| _60 '
me w K\N 3DB
E-70
-80
--90
--100
-110
Center 1.88 GHz 2 MHz/ Span 20 MHz
Date: 12.JAN.2019 15:42:16
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+3dB

Date:

®

Date:

Center 1.8524 GHz

12.JAN.2019 15:40:58

2 MHz/

Span 20 MHz

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -21.97 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.907792308 GHz
-10 Offget 11 (dB ndB [[T1] 24.00 dB
BW [5.76923¢769 MHz
| o0 1 Temp |1 [T1 ndB]
-44.04 dBm
1.904779487 GHz
| 30 Fomp{2fFirdB] ",
-44.07 dBm
1.910544718 GHz
-40
| g | iA\
-50 / v A4 w
-60
L™ Y D]
-80
-90
--100
-110
Center 1.9076 GHz 2 MHz/ Span 20 MHz
12.JAN.2019 15:43:44
*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -20.27 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.853361538 GHz
-10 Offget 11 (dB ndB [[T1] 24.00 dB
BW [9.038461538 MHz
1
| o0 v Temp |1 [T1 ndB]
W -46.39 dBm
1.849254974 GHz
| 30 Fompt2—fFirdB] "
-46.41 dBm
1.858297436 GHz
--40
M&;H‘l wwv" V‘ﬂﬂz
o ,'/’M\Mw
r YA
N L4
4
3DB
--70
-80
--90
--100
-110
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“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -22.15 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.880865385 GHz
-10 OfFf$et 11|dB ndB [T1] 26.00 dB
BW |9.807692308 MHz
0 1 Temp [1 [T1 ndB]
-48.18 dBm
1 Ry 1.876121795 GHz
wAXH [ I T 2 £T1 ndey
= = - LVL
-48.99 dBm
1.885929487 GHz
40
50 \LH
FaT ik
3DB
70
80
90
100
-110
Center 1.88 GHz 2 MHz/ Span 20 MHz
Date: 12.JAN.2019 15:41:57
<§§> “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz -21.28 dBm
Ref -10 dBm ~Att 10 dB SWT 2.5 ms 1.906574359 GHz
_10 Offfet 11][dB ndB [T1] 26.00 dB
BW |7.564103564 MHz
--20 1 Temp [1 [T1 ndB]
ﬁuw*MAA\ ~47.40 dBm
- 1.904074359 GHz
| . S I e
= = b LVL
-47.46 dBm
1.911634462 GHz
40
MW M
50 i

3DB

—-70

—-90

—-100

-110

Center 1.9076 GHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2019 15:43:29
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Band V
Input
Downlink

@

Date:

®

Date:

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 4.87 dBm
Ref 15 dBm *Att 30 dB SWT 2.5 ms 872.137179487 MHz
ndB [[T1] 26.00 dB
—10 Bt 5096153846 MH
1
Temp [1 [T1 ndB] Iﬂ
fNMMmﬂM -21.13 dBm
o 545.867948718 WAz
Temp |2 [T1 ndB]
L o -2(.87 dBm
873.964102564 MHz
1 2
-20 / \
-30 / \
--40 / \1 308
-50
| PRI T .h/ \\Ah
At W e
-70
-80
Center 871.4 MHz 2 MHz/ Span 20 MHz
16.JAN.2019 14:44:02
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 3.70 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 881.055128205 MHz
ndB [T1] 26.00 dB
10 Bi—— 15128205128
1 Temp 1 [T1 ndB] Iﬂ
Jmﬂwdb“ -22.57 dBm
o g 510.035807436 WHz
Temp |2 [T1 ndB]
L o -23.05 dBm
JI \T 8d4.164104564 MHz
20 Il K°
-30 / \
- 40 / \ 3DB
-50
dﬁg IJ/ \hu I
ik Srorbadption i skl
--70
-80
Center 881.6 MHz 2 MHz/ Span 20 MHz
16.JAN.2019 14:45:04
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*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 3.47 dBm
Ref 15 dBm *Att 30 dB SWT 2.5 ms 891.375641026 MHz

ndB [T1] 26.00 dB
10 B—[5T096 153846

Temp [1 [T1 ndB] Iﬂ

WW 23.41 dB
1 RMEel i 'y
g

W B849.06794718 NMHz
Temp |2 [T1 ndB]
-22.15 dBm

--10

-/ \ 8d4.164104564 MHz
| oo . 2
30 [ \
- 40 / \ 3DB
50

K60 l ) A WM.!”.';JM \m v'l'.\b'l‘-lj bbbt "“VULV‘"!

—-70

—-80

Center 891.6 MHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 15:00:47

+3dB

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 7.30 dBm

Ref 15 dBm *Att 30 dB SWT 2.5 ms 871.271794872 MHz

|‘ ndB [[T1] 2¢.00 dB
1

ML\IW Temp |1 [T1 nde] s
N -2(.52 dBm

1 RV mS, \ 8¢8.835897436 MHz

Temp |2 [T1 ndB]
-19.02 dBm

—-10 1
873.996153846 MHz
2
1
—-20
—-30 / \
—-40 / \ 3DB
—-50

.\}.‘,-l‘d.’vl Apdbdiyotbony] a \NLM“./MA. nn.b;lﬂ.;‘ SRTTHIN

—-70

—-80

Center 871.4 MHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 14:43:47
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*RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz 6.51 dBm

Ref 15 dBm “Att 30 dB SWT 2.5 ms 880.894871795 MHz

ndB [T1] 26.00 dB

L10 - B 5096 T5FEA6—H

MW Temp [1 [T1 ndB] Iﬂ

-14.84 dBm

1 RV \ 5{9.067944718 WAz
MAXH Temp |2 [T1 ndB]

-19.03 dBm

—-10
844 .164102564 MHz
1 2
—-20 / \
—-30 / \
—-40 / \ 3DB

N Y, NN

—-70

—-80

Center 881.6 MHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 14:45:21

® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 7.24 dBm

Ref 15 dBm *Att 30 dB SWT 2.5 ms 891.728205128 MHz

ndB [T1] 26.00 dB

3
10 Bt 5T032051282 M

Temp |1 [T1 ndB] Iﬂ
Y \ -14.47 dBm
“IFo 849 . 100000000 WHZ
Temp |2 [T1 ngB]

-18.58 dBm

—-10
894.132051282 MHz
1 2

| \

H

—-70

—-80

Center 891.6 MHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 15:00:25
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -32.40 dBm
Ref -20 dBm ~“Att 5 dB SWT 2.5 ms 827.650000000 MHz
—20 ndB [T1] 24.00 dB
BW [5.096153846 MHz
| 30 1 Temp |1 [T1 ndB1 [ B ]
-58.36 dBm
- W \ 843.867944718 MHz
--40 | Femp2—F B3
\ -57.60 dBm
848.964104564 MHz
50
p ¥

/ \

—-100

—-110

-120

Center 826.4 MHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2019 15:08:01

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -33.06 dBm
Ref -20 dBm *Att 5 dB SWT 2.5 ms 836.375641026 MHz
_20 ndB [T1] 26.00 dB
BW |5.096153846 MHz
| _30 1 Temp |1 [T1 ndB] | B |

-58.54 dBm
1 RV wh Wy 834.067944718 MHz
axH I I T 2 {1 ndel
--50 /

o
f
—-60

-57.51 dBm
39.164102564 MHz

[os}

\T2

_<r—"—””‘

—-90

—-100

—-110

-120

Center 836.6 MHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2019 15:09:07
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz
*VBW 1 MHz
Ref -20 dBm *Att 5 dB SWT 2.5 ms

Marker 1 [T1 ]
-32.26 dBm
847.625641026 MHz

-20

ndB [[T1]

Temp |1

|30 L

— Wwww

844 .06794

T 2 rra
=

26 .00 dB
BW 5.12820%128 MHz
T1 ndB

-57

.45 dBm
718 MHz

=%
.

. 1

>

849.1

-5
9615

.87 dBm
846 MHz

| \

--80
O S b

it

ol W’LN

—-90

—-100

—-110

-120

Center 846.6 MHz 2 MHz/

Date: 12.JAN.2019 15:13:07

@ *RBW 300 kHz
*VBW 1 MHz

+3dB

Span

20 MHz

Marker 1 [T1 ]
-29.62 dBm

Ref -20 dBm “Att 5 dB SWT 2.5 ms 826.143589744 MHz
20 nds [T1] 2¢.00 dB
1 BW |5.16025¢410 MHz
ITPERA b il Temp |1 [T1 ndB
--30 i
y N -5¢.29 dBm
Sl \ 843.835897436 MHz
AXH I I Templ2FF1nde}
-57.47 dBm
848.996153846 MHz
--50

[ ¥

. | \

—-90

—-100

—-110

-120

Center 826.4 MHz 2 MHz/

Date: 12.JAN.2019 15:07:44

Span

20 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -29.87 dBm

Ref -20 dBm *Att 5 dB SWT 2.5 ms 835.862820513 MHz

_20 ndB [[T1] 24.00 dB

1 BW [5.096153846 MHz

| _30 y Hv\u' Temp |1 [T1 ndB] B

W “'“\g -54.72 dBm

1 RV 844.067948718 MHz
waxH I I T 2 {1 ndel

=
-5%.12 dBm
839.1641023564 MHz

—-50
?1 E2
—-60 / \

—-90

—-100

—-110

-120

Center 836.6 MHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2019 15:09:23

® “RBW 300 KHz Marker 1 [T1 ]

“VBW 1 MHz -28.98 dBm

Ref -20 dBm ~Att 5 dB SWT 2.5 ms 845.894871795 MHz

—20 ndB [T1] 26.00 dB

1 BW |5.12820%128 MHz

| _30 ‘u\u"\w‘{'wm“ i Temp |1 [T1 ndB] [ B |

rf ' -54_40 dBm

- \ 844.067944718 MHz
L conda rra de
- 12— :|

-55.25 dBm

849.196153846 MHz

|
i
10

/ |

0

,_.
Iy
N

—-100

—-110

-120

Center 846.6 MHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2019 15:12:51
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Output
Downlink

®

Date:

Date:

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.24 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 872.297435897 MHz
30 Offget 11(dB ndB [[T1] 24.00 dB
BW [5.128205128 MHz
| >0 1 Temp |1 [T1 ndB]
868.867944718 MHz
10 Feomp12—Hi—nga] L
-9.04 dBm
873.996153846 MHz
-0
--10 / \
--20
/ \ 3DB
--30
40 g
--50
-60
-70
Center 871.4 MHz 2 MHz/ Span 20 MHz
16.JAN.2019 14:42:35
*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 18.11 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 883.106410256 MHz
30 Offget 11 (dB ndB [[T1] 24.00 dB
BW [5.096153846 MHz
| >0 1 Temp [1 [T1 nqB] [ A ]
*uwypﬂ& -¢.88 dBm
8719.067944718 MHz
10 Femp2—F+ =) LVL
-1-.46 dBm
844.164102564 MHz
o
H-10 / \
--20
/ \ 3DB
o uui AN
--50
-60
-70

Center 881.6 MHz

16.JAN.2019 14:46:30

2 MHz/

Span 20 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.34 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 891.888461538 MHz
30 Offget 11|dB ndB [[T1] 26.00 dB
BW [5.032051282 MHz
| o 1 Temp |1 [T1 ndB
W -71-32 dBm
1R 849.100000000 MHz
MAXH L 10 T 2 rra 21
= = -+ LVL
-6.59 dBm
894 .132051282 MHz

I
| \

memwmmﬂ \,@Mm%

40

aatao

—-50

—-60

-70

Center 891.6 MHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 14:58:51

+3dB

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.40 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 872.297435897 MHz
30 Offfet 11[dB nds [T1] 2¢.00 dB
BW |5.128205%128 MHz
| >0 4 Temp |1 [T1 ndB
-9.04 dBm
RN W WJ‘L‘“\ 868.867944718 MHz
uAxH I I ! T 2 rT1 ndey
" = - LVL
-1¢.85 dBm

813.996153846 MHz

} !
| \

PRI eTi Sia

r

ettt

—-60

-70

Center 871.4 MHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 14:42:59
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.43 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 882.241025641 MHz
30 Offfet 11[dB nds [T1] 26.00 dB
BW [5.096153846 MHz
| 20 1 Temp |1 [T1 ndB]
-9.23 dBm
Sl - W'MN 819.067944718 MHz
MAXH —10 - - 2 [T1 D}
-g.89 dem|"""
884.164104564 MHz

' :
| \

S

—-50

—-60

-70

Center 881.6 MHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 14:46:55

® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 18.57 dBm
Ref 30 dBm ~Att 30 dB SWT 2.5 ms 891.535897436 MHz
30 Offfet 11][dB ndB [T1] 26.00 dB
BW |5.064102564 MHz
| 0 ] Temp [1 [T1 ndB]
WW -7.91 dem
- 849.067944718 MHz
. comda rra das
= = - LVL
-6.63 dBm
894.132051282 MHz

¥ } i
/ |
/ \ 3DB

—-50

—-60

-70

Center 891.6 MHz 2 MHz/ Span 20 MHz

Date: 16.JAN.2019 14:59:33
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -21.02 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 827.137179487 MHz
-10 Offset 11 (dB ndB [[T1] 24.00 dB
BW [5.737179487 MHz
--20 : Temp [1 [T1 ndB]
f,w¢uuuuwvﬂunuum -47.05 dBm
- 843.547433897 MHz
a0 oo lo rra odos
"~ = I LVL
-47.19 dBm
849.284615385 MHz
--40
/‘# \"\ 2\
—-50 /M\"/ yA‘w -AV n
| 60 I
\“MW 3DB
ook a
Wiz
-80
-90
-100
-110
Center 826.4 MHz 2 MHz/ Span 20 MHz
Date: 12.JAN.2019 15:06:35
<§§> *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -20.90 dBm
Ref -10 dBm *Att 10 dB SWT 2.5 ms 835.478205128 MHz
-10 Offget 11 |dB ndB [[T1] 24.00 dB
BW [5.576923077 MHz
| -0 L Temp |1 [T1 ndB]
Nﬂ“NN”\ -46.84 dBm
1 _RMag 833.77948(179 MHz
G |, T 2 1 adey
= = - LVL
-47.09 dBm
839.35641(Q256 MHz
--40
v A
|60 |
NLWNMJJ 3DB
A Lol f
-80
--90
--100
-110
Center 836.6 MHz 2 MHz/ Span 20 MHz
Date: 12.JAN.2019 15:10:34

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -20.70 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 845.221794872 MHz
-10 Offfet 11[dB ndB [[T1] 2§.00 dB
BW |5.67307¢923 MHz
| o0 - Temp {1 [T1 ndB]
-47.61 dBm
CHRVE W%W‘\ 843.52307¢923 MHz
MAXH L _30 TFempt2—fFa 23
/ \ —ag.97 dem|""
849.196153846 MHz
--40

—-80

—-90

—-100

-110

Center 846.6 MHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2019 15:11:49

+3dB

® *“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.98 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 827.746153846 MHz
-10 Off$et 11 |dB ndB [[T1] 26.00 dB
N BW |7.403846154 MHz
| 20 \ Ly Temp |1 [T1 ndB]
W —46.06 dBm
RN 843.002564103 MHz
VMAXH I I | Templ2—fF1 B3
/ \ _ag.46 aem|"""
830.406410256 MHz
--40 }

—-50

b =

—-80

—-90

—-100

-110

Center 826.4 MHz 2 MHz/ Span 20 MHz

Date: 12.JAN.2019 15:06:54
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz

*VBW 1

Ref -10 dBm *Att 10 dB SWT 2

-5 ms

MHz

Marker 1 [T1

]

-20.18

835.734615385

dBm
MHz

-10 Offset 11 |dB

—-20

1

ndB |
BW
Temp

T1] 2
7.307693
1[T1n

-00
308
Bl

dB
MHz

AR Sl

-4
2.65769]

2 rr1
=

-19
308

21
-

dBm
MHz

30 /
40 A

-4
9.965384

-14
615

dBm
MHz

[ e

i)

—-70

—-80

—-90

—-100

-110

Center 836.6 MHz

Date: 12.JAN.2019 15:10:14

®

2 MHz/

“RBW 300 kHz

“VBW 1

Ref -10 dBm *Att 10 dB SWT 2

.5 ms

MHz

Span 20 MHz

Marker 1 [T1 ]

-19.45 dBm

845.830769231 MHz

-10 Offget 11 (dB

—-20

1

ndB_ ||
BW

Temp |

Py

84

T1] 2
6.98717

1 [T1 ndB]

T
2.529487

-00
487

-60
179

dB
MHZz

dBm
MHz

>
\ 51

2 rra
T

44

9.51666

23
.

-98

667

dBm
MHZz

M

LW

ey

—-90

—-100

-110

Center 846.6 MHz

Date: 12.JAN.2019 15:12:10

2 MHz/

Span 20 MHz

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

LTE
Band II
Input
Downlink

® *RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -2.46 dBm
Ref 15 dBm ~*Att 10 dB SWT 2.5 ms 1.943605769 GHz
ndB [[T1] 24.00 dB ||
—10 B 98717948 i
Temp |1 [T1 ndB] [ B |
-27.33 dBm
1 RVl L T-93014423T OFz
"W’\’WWM Temp |2 [T1 ndB]
-2§.06 dBm
—-10
f \ 1.950014026 GHz
|20
1 2
~-30
L _40 / \ 3DB
~-50
hthmkﬁafﬂﬁw/
I--60 |ty
W
[-70
—-80
Center 1.94 GHz 5 MHz/ Span 50 MHz
Date: 16.JAN.2019 13:48:10
® ~RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -3.18 dBm
Ref 15 dBm “Att 10 dB SWT 2.5 ms 1.958717949 GHz
ndB [[T1] 24.00 dB
10 B 9951923077t
Temp |1 [T1 ndB] IlEl
-29.43 dBm
L 1
1 RV T-950064103 GHZ
ANWMM'«HMIMN" Temp [2 [T1 ndB]
-3(.66 dBm
10
} \ 1.970016026 GHz
——20:
{l 2
30
L _40 } k 3DB
——-50:
| 60— |
70
——-80:

Center 1.96 GHz

Date: 16.JAN.2019 13:49:04

5 MHz/

Span 50 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -2.55 dBm
Ref 15 dBm *Att 10 dB SWT 2.5 ms 1.986490385 GHz
ndB [[T1] 24.00 dB
10 Bt 87 1794872 MH
Temp [1 [T1 ndB] Iﬂ
N -26.80 dBm

1 RV mS 1.970064103 GHz

VAXH RPN TN (YRR Temp |2 [T1 ndB]
| 10 -29.03 dBm

\ 1.989934897 GHz

. | |
* il Wl

—-70

—-80

Center 1.98 GHz 5 MHz/ Span 50 MHz

Date: 16.JAN.2019 13:52:34

+3dB

® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 1.08 dBm
Ref 15 dBm “Att 10 dB SWT 2.5 ms 1.943525641 GHz
ndB [T1] 26.00 dB
—10 B 9-87179487 WLn}
N Temp [1 [T1 ndB] Iﬂ
. . v -24.57 dBm
“o STV YT Y T-930064103 GHZ
M Temp |2 [T1 ndB]
n -24.23 dBm
-0 \ 1.949934897 GHz
--20 Hl \z
--30

—-70

—-80

Center 1.94 GHz 5 MHz/ Span 50 MHz

Date: 16.JAN.2019 13:47:53

Worldwide Testing Services(Taiwan) Co., Ltd. Page 64 of 257
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz 0.68 dBm
Ref 15 dBm “Att 10 dB SWT 2.5 ms 1.953910256 GHz
ndB [T1] 26.00 dB
10 B—4o—877eA8 T MH
Temp |1 [T1 ngB] [ B |
% | -24.72 dBm
AL , . )
1 RV s (R TATPTY AT i e v T_ 050144231 GHzZ
MK Temp [2 [T1 ndB]
-24.38 dBm
--10
/ \ 1.970016¢026 GHz
20
}1 2
30
| _40 3DB
50 {
W
70
80
Center 1.96 GHz 5 MHz/ Span 50 MHz
Date: 16.JAN.2019 13:49:23
<§§> “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz -0.33 dBm
Ref 15 dBm “Att 10 dB SWT 2.5 ms 1.977596154 GHz
ndB [[T1] 2¢.00 dB I
—10 BW— 40032051282+
Temp [1 [T1 ndB] Iﬂ
} -2¢.05 dBm
J ,
o WMWWWW 1.069983074 GHz
Temp |2 [T1 ndB]
-26.39 dBm
--10
f \ 1.990014026 GHz
--20
[ Krz
--30
3DB

—-70

—-80

Center 1.98 GHz 5 MHz/

Date: 16.JAN.2019 13:52:17

Span 50 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Uplink

Date:

®

Date:

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -46.52 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.863445513 GHz
-20 ndB [[T1] 26¢.00 dB
BW 19.951923077 MHz
—-30 Temp |1 [T1 ndB] .ﬂ
-72.65 dBm
1.850064103 GHz
-40 Femp2— =)
1 -73.01 dBm
1.870016026 GHz
L ANt ad oo oo
--60 \\
--70 1
3DB
--80
WWMM \;uv‘l'v“-.‘.,iww‘ PIRTRRT T N
v N
--90
--100
--110
-120
Center 1.86 GHz 5 MHz/ Span 50 MHz
12.JAN.2019 14:11:03
“RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -45_.60 dBm
Ref -20 dBm *Att 5 dB SWT 2.5 ms 1.883605769 GHz
_20 ndB [[T1] 24¢.00 dB
BW 19.871794872 MHz
| 30 Temp |1 [T1 ndB] [ B |
-72.91 dBm
1.870064103 GHz
| _40 Tompl2 T B}
1 -71.92 dBm
U ) A i ) 1.889935897 GHz
--50
| 60 / \\t
--70 1
§
3DB
--80
--90
--100
--110
-120

Center 1.88 GHz

12.JAN.2019 14:11:58

5 MHz/

Span 50 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -46.54 dBm
Ref -20 dBm *Att 5 dB SWT 2.5 ms 1.891907051 GHz
_20 ndB [[T1] 24.00 dB
BW 19.951923077 MHz
| 30 Temp |1 [T1 ndB] | B |
-72.11 dBm
1 RV 1.890064103 GHz
axH I I Fomp{2fF1rda]
1 -71.35 dBm

WWWM 1.910016026 GHz

. | |

2
|70 1
3DB
80
--90
I--100
I--110
-120
Center 1.9 GHz 5 MHz/ Span 50 MHz
Date: 12.JAN.2019 14:17:14
+3dB
<:;> “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -43.10 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.857516026 GHz
20 ndB [T1] 26.00 dB
BW 19.871794872 MHz
| 30 Temp |1 [T1 ndB | B |
-68.46 dBm
1 Ry 1.850064103 GHz
MAXH | _40 1 Tempt2— ¥ 23
WW’IM"‘“ R -69.23 dBm
AN w 1.869935897 GHz
50 / \
60
70
3DB

;;;wawmww Wmm/vmhmm\mm

—-90

—-100

—-110

-120

Center 1.86 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:10:42
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -43.72 dBm

Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.879118590 GHz

20 ndB [T1] 26.00 dB

BW 19.951923077 MHz

| 30 Temp {1 [T1 ndB] [ B |

-69.84 dBm

aE 1.870064103 GHz
VAXH I I T 2 FT1 ndB}
pe Lad T X

l ’ -67.67 dBm
fvanA “ 1.890016¢026 GHz
—-50 J \
—-60

—-70

—-90

—-100

—-110

-120

Center 1.88 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:12:19

® “RBW 300 KHz Marker 1 [T1 ]

“VBW 1 MHz -43.04 dBm

Ref -20 dBm ~Att 5 dB SWT 2.5 ms 1.897516026 GHz

—20 ndB [T1] 26.00 dB

BW 40.03205]282 MHz

—-30 Temp |1 [T1 ndB] .ﬂ

-69.41 dBm

- 1.889983974 GHz
B , B gy el
40 B T -

e AT N -67.96 dBm
f 1.910014026 GHz
--50 / \

—-70

3DB

—-100

—-110

-120

Center 1.9 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:16:41
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Output
Downlink

<§§> “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.21 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 1.943525641 GHz
30 Offfet 11|dB ndB [T1] 26.00 dB
BW 19.711538462 MHz
| >0 Temp |1 [T1 ndB]
1 -9.07 dBm
1 RVES u&pﬁ‘LﬂV 1.930144231 GHz
wAXH I I L uaTTRY YN \ | el prandey
-4.92 dBm
1.949854769 GHz
Lo
i1
10
L _>0 A _.I.I
5o J«NWJI ! MMN Wl “ "HHU
;;:;Mid
50
--60
-70
Center 1.94 GHz 5 MHz/ Span 50 MHz
Date: 16.JAN.2019 13:46:33
<§§> “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 13.53 dBm
Ref 30 dBm ~Att 30 dB SWT 2.5 ms 1.963525641 GHz
30 Offfet 11][dB ndB [T1] 26.00 dB
BW 19.791666667 MHz
L >0 Temp |1 [T1 ndB]
1 -13.27 dBm
- 1.950064103 GHz
o ¥ MR Py ST oo pra adey
-12.74 dBm
1.969854769 GHz
o
--10 1
20
N by A L
i Wi, Al
=40
50
60
-70

Center 1.96 GHz

Date: 16.JAN.2019 13:50:27

5 MHz/

Span 50 MHz

[ A

3DB

LVL

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 14 .40 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 1.972948718 GHz
30 Offget 11|dB ndB [[T1] 24¢.00 dB
BW 19.791666667 MHz
| >0 Temp |1 [T1 ndB]
1 -13.14 dBm
1 RV A 1.970064103 GHz
MAXH | Mmm T 2 rra [~ |
10 ¥ (o T e
-11.73 dBm
1.98985%769 GHz
Lo \
10 ! i
—-20
IW
--40 ¥
—-50
—-60
-70
Center 1.98 GHz 5 MHz/ Span 50 MHz
Date: 16.JAN.2019 13:53:34

+3dB

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.97 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 1.946410256 GHz
30 Off$et 11|dB ndB [T1] 26.00 dB
BW 19.711538462 MHz
| >0 Temp |1 [T1 ndB]
1 -11.44 dBm
SRR 1.930144231 GHz
I |, W"WWM rompl2 i nlet
-1¢.27 dBm
1.949854769 GHz
o
Jl
--10
]

—-60

-70

Center 1.94 GHz

Date:

16.JAN.2019 13:47:04

5 MHz/

Span 50 MHz

LvL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.33 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 1.951907051 GHz
30 Offfet 11|dB ndB [T1] 26.00 dB
BW 19.951923077 MHz
| >0 Temp |1 [T1 ndB]
N -13.05 dBm
1 Ry 1.949983974 GHz
= = - LVL
-12.78 dBm
1.969934897 GHz
Lo
-_10 l \‘\ 2
20
3DB
| _ ||i|..| |
Va0
50
--60
-70
Center 1.96 GHz 5 MHz/ Span 50 MHz
Date: 16.JAN.2019 13:50:54
® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 13.67 dBm
Ref 30 dBm ~Att 30 dB SWT 2.5 ms 1.978798077 GHz
30 Offfet 11][dB ndB [T1] 26.00 dB
BW 19.791666667 MHz
| >0 Temp [1 [T1 ndB]
1 -11.65 dBm
- WWWW\M 1.970064103 GHz
10 LT - Y
"~ = I LVL
-11.15 dBm
1.989854769 GHz
o
12
--10 1
| 50 Ll Ll
h 3DB
i v
--40 M
50
60
-70

Center 1.98 GHz

Date: 16.JAN.2019 13:53:59

5 MHz/

Span 50 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Uplink

*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -29.27 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.866089744 GHz
-10 Offget 11 |dB ndB [[T1] 2§¢.00 dB
BW 46.121794872 MHz
| 20 Temp {1 [T1 ndB]
-5%.74 dBm
1 RV 1 1.850064103 GHz

| _30 L LYo - 2 rr1 51
vavv‘ (i T + LVL
WW -5¢.18 dBm

1.876184897 GHz
40 f

LM "
g .

—-80

—-90

—-100

-110

Center 1.86 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:08:09

<§§> “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -29.79 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.887051282 GHz
-10 Off$et 11 |dB ndB [T1] 24.00 dB
BW 42.355769231 MHz
| 20 Temp [1 [T1 ndB]
-5%.97 dBm
1 RV 1 1.869903846 GHz
A I I , v Temola rr1 ndey
e T o LvL
AN -55_81 dBm
’ 1.892259615 GHz
-40 / K
-50
! Al
3DB
-70
--80
--90
--100
-110
Center 1.88 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:14:09

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -28.82 dBm

Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.903525641 GHz

-10 Offget 11 |dB ndB [[T1] 2¢.00 dB

BW 40.192307692 MHz

| 20 Temp |1 [T1 ndB]

-55.04 dBm

1 RV 1 1.889903846 GHz
L 2 T T 2 FF1nde}

Al "~ -’ LVL
-55%_.25 dBm
1.910096154 GHz
--40

)

—-70

—-80

—-90

—-100

-110

Center 1.9 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:15:09

+3dB

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -27.45 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.867051282 GHz
-10 Offget 11|dB ndB [T1] 26.00 dB
BW 33.573717949 MHz
| _20 Temp [1 [T1 ndB
-52.91 dBm

1

1 RV 1.846217949 GHz
vAxH IS MJ - o rra 21
30 = = - LVL
/M\W\M \ -53.40 dBm

1.879791667 GHz

--40
L 5o Mﬂ J MM Al
--60 w‘w =

—-80

—-90

—-100

-110

Center 1.86 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:08:32
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz

*VBW 1 MHz

Marker 1 [T1

1

-29.10 dBm

Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.884166667 GHz
-10 Off$et 11|dB ndB [T1]  26.00 dB
BW 48.38141(256 MHz
L _20 Temp |1 [T1 ndB]
-54.20 dBm
1 RV 1.860689103 GHz
MAXH n l{ LA All n T 2 T Bl
=g |
ﬂqqﬂ@ IVZAN] RAVALYL (o = &
s -54.59 dBm
1.89907(513 GHz
--40

-50 L
T nea 4 thﬂ&gﬁ
--70
--80
--90
--100
-110
Center 1.88 GHz 5 MHz/ Span 50 MHz
Date: 12.JAN.2019 14:13:43
<§§> “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -27.65 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.902964744 GHz
-10 Off$et 11 |dB ndB [[T1] 24.00 dB
BW 36.378205128 MHz
--20 Temp {1 [T1 ndBY |
-53.88 dBm
1 RviS : 1.879006§410 GHz
AXH I I " Wmew‘“‘ Templ2 FT1 ndel
-53.93 dBm
1.915384615 GHz
-40 \
. Wﬂw -
260 M“k*
. Moty
--80
--90
--100
-110

Center 1.9 GHz

Date: 12.JAN.2019 14:15:29

5 MHz/

Span

50 MHz

[ A

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS
Band IV

Input

Downlink

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -3.62 dBm
Ref 15 dBm *Att 10 dB SWT 2.5 ms 2.119519231 GHz
ndB [[T1] 24.00 dB
—10 B 9851523077
Temp [1 [T1 ndB] Iﬂ
-3Q.14 dBm
1 RV T 2.100983974 GHz
5 bl sl Temp [2 [T1 nd8]
10 -28.80 dBm
[ \ 2.1299358897 GHz
-20
. 2
-30
--40 ( 3DB
-50 ( h
e bt
--70
-80
Center 2.12 GHz 5 MHz/ Span 50 MHz
Date: 16.JAN.2019 14:02:08
<:;> “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -1.74 dBm
Ref 15 dBm “Att 10 dB SWT 2.5 ms 2.148525641 GHz
ndB [[T1] 26.00 dB
10 B— 19791664667 M
Temp [1 [T1 ndB] [ B |
1 -27.61 dBm
1 RVEmS 7.13514423T GHz
MAXH ANWN‘ Temp [2 [T1 ndB]
-26.73 dBm
--10
f \ 2.154934897 GHz
--20
1 2
-30
L _40 f 3DB
-50
| 60— i
--70
--80

Center 2.145 GHz

Date: 16.JAN.2019 14:07:49

5 MHz/

Span 50 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -1.57 dBm
Ref 15 dBm “Att 10 dB SWT 2.5 ms 2.127451923 GHz
ndB [[T1] 26.00 dB
10 Bi—9—87+7O48T oM
Temp |1 [T1 ndB] IE
| -27.52 dBm
“ro 2122564103 GHz
il Temp |2 [T1 ndB]
6 -271.77 dBm
/ \ 2.142435897 GHz
--20 }
z1 kz
30
--40 / 3DB
50
60 H n
70
80
Center 2.1325 GHz 5 MHz/ Span 50 MHz

Date: 16.JAN.2019 14:02:52

+3dB

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 0.70 dBm

Ref 15 dBm *Att 10 dB SWT 2.5 ms 2.120881410 GHz

ndB [[T1] 26.00 dB

10 Bt 995192307 7 it

Temp |1 [T1 ndB] IE
o -23.63 dBm
1 RV gy vy PYR TR 2110064103 GHz
Temp [2 [T1 ndB]
L . -26.05 dBm
k 2.130016026 GHz
20 +
f 2
30

W

—-70

—-80

Center 2.12 GHz 5 MHz/ Span 50 MHz

Date: 16.JAN.2019 14:01:53

Worldwide Testing Services(Taiwan) Co., Ltd. Page 76 of 257
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

1 Rl

Date:

®

1 rif

Date:

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 2.02 dBm
Ref 15 dBm “Att 10 dB SWT 2.5 ms 2.131538462 GHz
ndB [[T1] 26.00 dB
10 Bi—19 87t TOAB8 TS
1 Temp [1 [T1 ndB] IlE]
. , -23.92 dBm
o av W 2122564103 GHZ
Temp |2 [T1 ndB]
L 0 -24.06 dBm
2.142435897 GHz
20 T
30
40 3DB
50 j L “
60
70
80
Center 2.1325 GHz 5 MHz/ Span 50 MHz
16.JAN.2019 14:03:08
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -0.43 dBm
Ref 15 dBm “Att 10 dB SWT 2.5 ms 2.145881410 GHz
ndB [[T1] 2¢.00 dB I
—10 BiW— 40032051282+
Temp [1 [T1 ndB] Iﬂ
1 -27.58 dBm
o . v
o TN SN WYY 2134983974 GHZ
Temp |2 [T1 ndB]
-26_.74 dBm
--10
/ \ 2.155016026 GHz
--20
(1 2
--30
--40 ( 308
50 .’“\,M
-—70
-850
Center 2.145 GHz 5 MHz/ Span 50 MHz

16.JAN.2019 14:07:33

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Uplink

Date:

®

1 Rl

Date:

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -41.59 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.723525641 GHz
-20 ndB [[T1] 26¢.00 dB
BW 19.951923077 MHz
—-30 Temp |1 [T1 ndB] .ﬂ
-67.59 dBm
1.710064103 GHz
-40 : Femp2— =)
MW‘WNMMMIH -64.74 dBm
1.730016026 GHz
--50 / \
--60
{1 \rz
--70
3DB
--80
ot rsddow M WWW
--90
--100
--110
-120
Center 1.72 GHz 5 MHz/ Span 50 MHz
12.JAN.2019 14:22:28
“RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -42_.53 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.730496795 GHz
_20 ndB [[T1] 24¢.00 dB
BW 19.951923077 MHz
| 30 Temp |1 [T1 ndB] [ B |
-70.13 dBm
1.722564103 GHz
| _40 1 Tompt2—f¥a 23
AR\ W FRNE -69.51 dam
1.742516026 GHz
--50 J \
--60
1 2
--70
3DB
e W Www
+--90
--100
—-110
-120

Center 1.7325 GHz

12.JAN.2019 14:27:17

5 MHz/

Span 50 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz ~41.56 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.748525641 GHz
20 ndB 111  26.00 dB
BW 19.791664667 MHz
| 30 Temp {1 [T1 ndB] [ B |
~6G.13 dBm
1 RV 1.735144231 GHz
| . 1 oo lo priaday

1.75493%897 GHz

B IWMMM ) _-5].50 den

2
--70
3DB
-80
-90
--100
—-110
-120
Center 1.745 GHz 5 MHz/ Span 50 MHz
Date: 12.JAN.2019 14:28:13
+3dB
<:;> “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -39.06 dBm
Ref -20 dBm *Att 5 dB SWT 2.5 ms 1.723525641 GHz
20 ndB [[T1] 26.00 dB
BW 19.79166¢667 MHz
| 30 Temp |1 [T1 ndB] | B |
-63.66 dBm
1 RV 1 1.710144231 GHz
MAXH T 2 rri
F

0 . T . -
-6%.48 dBm
1.72993%897 GHz
—-50 \
—-60

—-70

—-90

—-100

—-110

-120

Center 1.72 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:22:51
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_eMe.
>

2
D
$
&
Ly ot

_SAF,
=
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -40.01 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 1.726891026 GHz
—20 ndB [T1]  26.00 dB
BW 40.032051282 MHz
| 30 Temp |1 [T1 ndB] [ B |
-67.24 dBm
1 RV 1 1.722483974 GHz
|40 | Templ2 Fra ndey
-66.75 dBm
1.74251§026 GHz
) / \
--60
!1 2
--70
3DB
--s0
--90
--100
—-110
-120
Center 1.7325 GHz 5 MHz/ Span 50 MHz
Date: 12.JAN.2019 14:27:01

®

1 rif

i

Date:

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -39.60 dBm
Ref -20 dBm *Att 5 dB SWT 2.5 ms 1.748525641 GHz
-20 ndB [[T1] 24¢.00 dB
BW 30.032051282 MHz
—-30 Temp |1 [T1 ndB] [ B ]
-6%.94 dBm
1 1.735064103 GHz
_40 R Y Templ2 1 B}
-66.12 dBm
1.755096¢154 GHz
—-50 J “
--60 ¢
?l \I’Z
v
—-70
3DB
—-80
—-90
—-100
—-110
-120
Center 1.745 GHz 5 MHz/ Span 50 MHz

12.JAN.2019 14:28:29

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Output
Downlink

®

*RBW 300 kHz
*VBW 1 MHz

Marker 1 [T1
12.38 dBm

1

Ref 30 dBm “Att 30 dB SWT 2.5 ms 2.122403846 GHz
30 Offfet 11|dB ndB [[T1] 2§.00 dB
BW 19.711538462 MHz
L >0 Temp |1 [T1 ndB]
) -13.57 dBm
1 RV 2.110304487 GHz
10 va’m.'.;w%wmm Loy . Templ2 Fra ndey
-13.72 dBm
2.130014026 GHz
L o \
10 jl
20
I|
--50
--60
-70
Center 2.12 GHz 5 MHz/ Span 50 MHz

Date: 16.JAN.2019 14:00:31

®

“RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz 11.79 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 2.131538462 GHz
30 Offsget 11 |dB ndB [[T1] 26¢.00 dB
BW 19.63141(0256 MHz
Lo Temp |1 [T1 ndB]
-13.40 dBm
1 Ry 1 2.122644231 GHz
MAXH L 10 A w.'\w"“l'I" J"‘V""Mw Tempt2—fFa B3
-12.80 dBm
2.14227%641 GHz
| o j
—-10 fl 2
—-20
—-50
—-60
-70
Center 2.1325 GHz 5 MHz/ Span 50 MHz

Date: 16.JAN.2019 14:04:20

[ A

LvVL

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 12.58 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 2.142996795 GHz
30 Offget 11 |dB ndB [[T1] 2§¢.00 dB
BW 19.791666667 MHz
|20 Temp |1 [T1 ndB]
1 -14.97 dBm
1 RV 2.135064103 GHz
|10 AJM‘[MMIJIM bagao i Templ2 Fra ndey
1462 dem|"""
2.15485%769 GHz

I-10 Fl ‘ >

20 4l
3DB
--30
)
--40
--50
--60
-70
Center 2.145 GHz 5 MHz/ Span 50 MHz
Date: 16.JAN.2019 14:06:33
+3dB
@ *“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.30 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 2.122003205 GHz
30 Off$et 11[dB ndB [[T1]  26.00 dB
BW 19.551283051 MHz
20 Temp |1 [T1 ndB
1 -13.72 dBm
* 2.110384615 GHz
10 ol Y ML MM A - 2 Fra 21

/A2 Ll - = - LVL
-14.05 dBm
2.12993%897 GHz

--10 rl \ >

~-20

F-40

-70

Center 2.12 GHz 5 MHz/ Span 50 MHz

Date: 16.JAN.2019 14:00:53
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 11.24 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 2.130416667 GHz
30 Offget 11 |dB ndB [[T1] 24.00 dB
BW 19.711538462 MHz
|20 Temp |1 [T1 ndB]
-14.85 dBm
|1 RV 1 2.122724359 GHz
10 FEW A A BS Ss fe

Laav A\ i o =+ LVL
M -14.10 dBm
2.14243%897 GHz
) } \4
I-10

20
3DB
I-30
W’umw
I-50
I-60
-70
Center 2.1325 GHz 5 MHz/ Span 50 MHz
Date: 16.JAN.2019 14:04:42
® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 12.00 dBm
Ref 30 dBm ~Att 30 dB SWT 2.5 ms 2.138429487 GHz
30 Offfet 11]|dB ndB [T1]  26.00 dB
BW 19.711538462 MHz
20 Temp |1 [T1 ndB] |
-13.73 dBm
* L 2.135144231 GHz
|10 M}l_.k.;lmn AT T 2 Fra 23

o b LVL
-14.27 dBm
2.15485%769 GHz

H
Ny

j

~-50

~-60

-70

Center 2.145 GHz 5 MHz/ Span 50 MHz

Date: 16.JAN.2019 14:06:52
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -25.75 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.713830128 GHz
-10 Offget 11 |dB ndB [[T1] 26.00 dB
BW 42.195512821 MHz
L _20 Temp |1 [T1 ndB
1 -52.08 dBm
1 RV W 1.708461538 GHz
| 30 i ':“ L1 lv"" IM Templ2 FT1 8}
e LVL
-51.89 dBm
1.730657051 GHz
+-40 /
+-50 M;},A 2
| 60 vl .
M %M SDB
+-80
+-90
+-100
-110
Center 1.72 GHz 5 MHz/ Span 50 MHz
Date: 12.JAN.2019 14:24:29
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -26.38 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.726410256 GHz
-10 Off$et 11|dB ndB [[T1] 26.00 dB
BW 30.048076923 MHz
| o0 Temp |1 [T1 ndB]
1 -53.05 dBm
1 RV 1.715673077 GHz
vt | 5 AR RN Mg i Ll Y Templ2 FT1 ndol
LVL
-52.04 dBm
1.745721154 GHz
-40 \L
Jh g AL ‘dhl T2

60 .,w
M M 308
—-70

—-80

—-90

—-100

-110

Center 1.7325 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:25:59
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -25.79 dBm

Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.736506410 GHz

-10 offfet 11[dB nds [T1] 2¢.00 dB

BW 43.557692308 MHz
| 50 Temp [1 [T1 ndB

1 -51.83 dBm

RN MWM’W m 1.732099359 GHz
MAXH I I, AWM LUt Templ2fF B} L

-52.19 dBm

/ v\ 1.755657051 GHz

| _s0 WWJ T2
=

—=-70 F

—-80

—-90

—-100

-110

Center 1.745 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:29:42

+3dB

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -23.78 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.711426282 GHz
-10 Offget 11|dB ndB [[T1] 2¢.00 dB
BW §1.00961%385 MHz
| 50 . Temp |1 [T1 ndB
-49.85 dBm
1 RV MW M 1.703012821 GHz
MAXH
| _30 Tompl2 Fr1 nde} ™,
-5(¢.09 dBm
1.734022436 GHz

—-50
—-60 ”M

—-70

—-80

—-90

—-100

-110

Center 1.72 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:24:08
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -24.47 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.726250000 GHz
-10 Off$et 11[dB ndB [[T1] 26.00 dB
BW 44.775641026 MHz
Temp |1 [T1 ndB] A
L 20 . mp | [ A ]
-50.94 dBm
1 RV //MMJ‘W-MM»hwjn 1.713189103 GHz
w0 plaghn ) | LS
"~ = - LVL
-50.69 dBm
1.747964744 GHz

+-40
]
WM 2

~-80

~-100

-110

Center 1.7325 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:26:21

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -23.37 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 1.738830128 GHz
-10 Offget 11|dB ndB [T1] 24.00 dB
BW 31.250009000 MHz
| >0 4 Temp [1 [T1 ndB]
S W -5¢.32 dBm
/ W“"‘L‘L 1.726169872 GHz
wall 1 30 bl FempE—HE—Rgsd LvL
-49.39 dBm
J \ 1.757419872 GHz

L Y
s T, |

—-90

—-100

-110

Center 1.745 GHz 5 MHz/ Span 50 MHz

Date: 12.JAN.2019 14:29:22
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS
Band V

Input

Downlink

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 2.04 dBm
Ref 15 dBm ~Att 30 dB SWT 2.5 ms 873.743589744 MHz
ndB [[T1] 24.00 dB ||
10 B 0192307692
1 Temp [1 [T1 ndB] B
1 RV | Wkt L -24.40 dBm
e Rk 548.935891436 WAz
LEE Temp [2 [T1 ndB]
10 -21.65 dBm
879.12820$128 MHz
2
20 Fll \
+-30 ! \
-40 J \ 308
+-50
okl l km@ AhL.l N b
v A O R PRI
--70
+-80
Center 874 MHz 4 MHz/ Span 40 MHz
Date: 16.JAN.2019 14:19:03
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 2.00 dBm
Ref 15 dBm *Att 30 dB SWT 2.5 ms 878.423076923 MHz
ndB [[T1] 2¢.00 dB ||
10 B—40— 192307682 MH
N Temp |1 [T1 ndB] [ B |
Ao YT e ~24-02 d&m
1 _RM had B16.43589(436 VWHZ
MAE Temp [2 [T1 ndB]
10 -22.53 dBm
J \1 8d6.62820%128 MHz
I-20 \(‘L TZ
I-30 f ‘
| _40 { \ 30B
50 kM
Léﬁ}#u: 2‘-V$U' ﬂ;"dh*khﬁkkj k&uﬂdh‘ L&N l‘l‘J': ;e vuvv
-70
I--80

Center 881.5 MHz

Date: 16.JAN.2019 14:19:39

4 MHz/

Span 40 MHz

Worldwide Testing Services(Taiwan) Co.,

Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 0.67 dBm
Ref 15 dBm *Att 30 dB SWT 2.5 ms 888.679487179 MHz

ndB [[T1] 26.00 dB

10 B 0192307692

i Temp [1 [T1 ndB] | B |
. Y
1 RV v
MAXH
-10 (
1

-24.82 dBm
843.871794872 WAz

20 ?

30 [

40

Temp |2 [T1 ndB]
} 3DB
| _50 N \

-23.74 dBm
| Ay vy bl ol
fakisatichirfrobarei! Vo

\7 894.064102564 MHz
t

—-70

—-80

Center 889 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:25:41

+3dB

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 4.57 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 877.589743590 MHz
ndB [[T1] 2¢.00 dB ||
10 B Te2 80T 692
1]
Temp [1 [T1 ndB] [ B |
"‘WW‘WWW“"‘UM -21.29 dBm
1 RV B45. 035807436 Wz
A J \ Temp |2 [T1 ndB]
1 -2¢.79 dBm
849.128208128 MHz
b !
20

| |
| |

| 50 1l

Center 874 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:18:47

Worldwide Testing Services(Taiwan) Co., Ltd. Page 88 of 257



_EMc.,,

LS

oS

L""Vo 913@

Worldwide Testing Services(Taiwan) Co., Ltd.

_SAF,
=

Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 4.60 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 884.512820513 MHz
ndB [[T1] 26.00 dB
10 - Bi—10 192307692

Temp 1 [T1 ndB] B |
g | —2}.22 dem

816 .435897436 MHz
Temp |2 [T1 ndB]
-21.53 dBm
—-10

1 \T 846 .628203128 MHz
2
|20 1 H

30 }
40

3DB
| _co |
W‘M‘ .LIA Aholbdoslobng
! ool
70
80
Center 881.5 MHz 4 MHz/ Span 40 MHz
Date: 16.JAN.2019 14:20:00
® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 3.65 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 885.923076923 MHz
ndB [[T1] 2¢.00 dB ||
10 B 0192307692
1
Temp [1 [T1 ndB] B
A Al -24.59 dan
1 RV Y 593.935807436 WnzZ
Temp |2 [T1 ndB]
-21.89 dBm

-10 \
l \7 894.12820$128 MHz
1
20 r

M 308
bl s .LIM d MMMMM

+-70

~-80

Center 889 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:25:22
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

“RBW 300 kHz Marker 1 [T1 ]

FVBW 1 MHz -37.98 dBm

Ref -20 dBm *Att 5 dB SWT 2.5 ms 827.141025641 MHz

-20 ndB [[T1]  2¢.00 dB

BW 10.192307692 MHz

L 2o Temp |1 [T1 ndB] [ B |

-64.55 dBm

1 RV ! 843.935897436 MHz
A I I YR TN T T 2 {1 ndel
AR B A A = = -

-6%.35 dBm

834.12820%128 MHz

. I
% i

—-100

—-110

-120

Center 829 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:44:28

@ “RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -36.53 dBm

Ref -20 dBm “Att 5 dB SWT 2.5 ms 832.974358974 MHz

20 ndB [T1] 26.00 dB

BW 10.12820§128 MHz

. Temp |1 [T1 ndB [ B |

1 -62.49 dBm

1 RV 831.435897436 MHz
waxr I o L iy Temelo [T1 ndoy
| A 4 Nt g T ¥

-61.41 dBm

841.564102564 MHz

. ] B
| |

~-90

~-100

—-110

-120

Center 836.5 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:45:35
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -37.70 dBm

Ref -20 dBm *Att 5 dB SWT 2.5 ms 843.166666667 MHz

—20 ndB [[T1] 24.00 dB

BW 10.25641(0256 MHz

L _30 Temp [1 [T1 ndB] [ B |

-66.87 dBm

R : 848.871794872 MHz
MAXH L _40 J‘\A%L}Adh I.AMUAL..JIQUA_ Templ2 T 23

-62.11 dBm
849.12820%128 MHz
~-50 / \
60 \[2
#l T
~-70

~-90

~-100

—-110

-120

Center 844 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:49:45

+3dB

@ “RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -35.24 dBm

Ref -20 dBm “Att 5 dB SWT 2.5 ms 829.064102564 MHz

—20 ndB [[T1] 2¢.00 dB

BW 30.192307692 MHz

| 30 Temp |1 [T1 ndB | B |

L -57.80 dBm

1 RV FLTARNA RTISPRTE Y 843.935897436 MHz
AxH I I F Tompl2 Fr1 nde}

-62.28 dBm

834.128205128 MHz

50
--60 —~

—-90

—-100

—-110

-120

Center 829 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:44:12
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -35.60 dBm

Ref -20 dBm “Att 5 dB SWT 2.5 ms 837.141025641 MHz

20 ndB [T1] 2§.00 dB

BW 10.12820%128 MHz

| 30 Temp |1 [T1 ndB | B |

1 -63.47 dBm

IR /J‘“‘W""‘WVWU“\ 831.435897436 MHz
A I I Fomp{2 T rda]

-57.77 dBm

841.564102564 MHz

. | -
|

—-90

—-100

—-110

-120

Center 836.5 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:45:54

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -35.29 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 844 .897435897 MHz
-20 ndB [[T1] 24.00 dB
BW 10.192307692 MHz
| _s0 Temp [1 [T1 ndB] B
- 1 -59.05 dBm
1 RipS 838.935897436 MHz
. A atA TP B S
-59.49 dBm
849.12820%128 MHz

—-70 I
—-80
SR e Y IW ‘meww itk i

W
—-90
—-100
—-110
-120
Center 844 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:50:03
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Output
Downlink
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.94 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 876.756410256 MHz
30 Offfet 11]|dB ndB [T1] 26.00 dB
BW 10.12820%128 MHz
|50 - Temp |1 [T1 ndB
-9.84 dBm
1 RV W/\ 869.000000000 MHz
MAXH I PN o ES 2 rrq 83
= = b LVL
-11.41 dBm
8719.12820%128 MHz
Lo
2
I-10 { T
20
{ 3DB
| _30 1]
L ,/‘“’M
I-60
-70
Center 874 MHz 4 MHz/ Span 40 MHz
Date: 16.JAN.2019 14:17:34
® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 16.94 dBm
Ref 30 dBm ~Att 30 dB SWT 2.5 ms 883.294871795 MHz
30 Offfet 11]|dB ndB [T1]  26.00 dB
BW 10.192307692 MHz
20 1 Temp {1 [T1 ndB] |
% -9.27 dBm
* /’ )\ 876.435897436 MHz
o S IS e
v = b LVL
-7.45 dBm
846.62820%128 MHz
o
£1
I-10 }
-20 JWP
-30
I-40
50
I-60
-70

Center 881.5 MHz

Date: 16.JAN.2019 14:21:40

4 MHz/

Span 40 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.88 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 890.666666667 MHz
30 Offfet 11]|dB ndé [Ti]1  26.00 dB
BW 10.064103564 MHz
| 50 1 Temp (1 [T1 ndB
h -§.47 dBm
LR /LW ’* 8§4.00000¢000 MHz
MAXH L10 T 2 rri 21
~ = - LVL
-¢.02 dBm
894.064102564 MHz

\32
| |
. |

| 40 M ML
A\

-70

Center 889 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:24:14

+3dB

@ “RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz 15.00 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 876.564102564 MHz

30 Off$et 11[dB ndB [[T1] 26.00 dB

BW 10.128205128 MHz

|20 Temp |1 [T1 ndB

1 -9.69 dBm

1 RV MAMM.M}] 869.00000Q000 MHz
VAXH rW - 2 £Ti nde}

10 s LVL
-10.34 dBm

879.12820%128 MHz
0
fl er
~-10

- a0 /« M

ey

-70

Center 874 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:17:52
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz
*VBW 1 MHz
Ref 30 dBm “Att 30 dB SWT 2.5 ms

Marker 1 [T1 ]

17.17 dBm

884.512820513 MHz

30 Offset 11 |dB

ndB |
BW 1

Temp |1

20 1

T rMhW“luWu\

87

T1] 26.00 dB
0.064102564 MHz
T1 ndB

-6.93 dBm
6.500000000 MHz

2 rra 231
T -

=

89

-6.96 dBm
6.564102564 MHz

| |

o m f

”hl..

3DB
|
W M‘%W
60
-70
Center 881.5 MHz 4 MHz/ Span 40 MHz
Date: 16.JAN.2019 14:22:07
® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 15.40 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 892.974358974 MHz
30 Offfet 11|dB nd [T1]  26.00 dB
BW  10.1923071692 MHz
20 Temp |1 [T1 ndB] |
3 -11.00 dBm
* F”‘AWWMW 8§3.935891436 MHz
N P s
o = b LVL
-12.87 dBm
894.128208128 MHz

el

~-60

-70

Center 889 MHz 4 MHz/

Date: 16.JAN.2019 14:24:33

Span 40 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -25.07 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 826.435897436 MHz
-10 OFf$et 11 |dB ndB [T1] 2§.00 dB
BW 10.89743§897 MHz
L _20 Temp |1 [T1 ndB
1 -51.31 dBm
1 RV ki 843.230769231 MHz
s i sl Tompla_Erandal
T = - LVL
-51.22 dBm
834.128205128 MHz
I--40

S

r»/ 30B
oz i Al 1 4o lia T Y
(eaa s VT e

~-90

~-100

-110

Center 829 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:42:52

@ “RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -24.74 dBm

Ref -10 dBm “Att 10 dB SWT 2.5 ms 833.102564103 MHz

-10 Off$et 11][dB ndB [[T1] 26.00 dB

BW 11.217948718 MHz
| 50 Temp |1 [T1 ndB]

1 -5¢.11 dBm

R 830.282051282 MHz
s | i Mmmt " B S .

-50.81 dBm

[ 841 .500000000 MHz

-40

" A

-60 W"d«
‘q{ 3DB

Wm"fw Av‘;v Af m“JLNW'WWW

—-80

—-90

—-100

-110

Center 836.5 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:47:09
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -26.07 dBm

Ref -10 dBm *Att 10 dB SWT 2.5 ms 840.474358974 MHz

-10 Offget 11 |dB ndB [[T1] 24.00 dB

BW 10.320512821 MHz

L _20 Temp [1 [T1 ndB

1 -51.49 dBm

1 RV 838.743589744 MHz
OE | /‘WNMM, oo Fri nde3

-52.32 dBm
849.064102564 MHz

|
::: lfVW M"M
L1 -

~-80

~-100

-110

Center 844 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:48:42

+3dB

@ “RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -24_43 dBm

Ref -10 dBm *Att 10 dB SWT 2.5 ms 827.141025641 MHz

-10 Offget 11|dB ndB [[T1] 24.00 dB

BW 18.653846154 MHz
-20 - Temp |1 [T1 ndB

-51.31 dBm

1 R I,WNL»LW 840.346153846 MHz
30 = = -+ LVL

-51.59 dBm

849.000000000 MHz

+-40 M

I 2

MRy .
3DB

M. .'LI“MI N Lw.w.wl‘ M

~-80

~-100

-110

Center 829 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:43:11
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -23.36 dBm
Ref -10 dBm *Att 10 dB SWT 2.5 ms 832.397435897 MHz
-10 Off$et 11]dB ndB [[T1] 26.00 dB
BW 18.461538462 MHz
L 20 Temp 1 [T1 ndB] |
-4%.89 dBm
1 RMag f%m 847.076923077 MHz
NG |, l‘\ SO SRR
_49.57 dsm|"""
845.538461538 MHz

B AMANM T2

~-50

I

~-60
30B
e v'-‘;mW o, hj,;

~-80

~-100

-110

Center 836.5 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:46:51

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -25.03 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 843.487179487 MHz
~10 Offfet 11[dB nds [T1] 24.00 dB
BW 17.628205128 MHz
L _20 Temp |1 [T1 ndB
1 -50.71 dBm
Y /WM 834.00000000 MHz
. h S A e
v = b LVL
-51.44 dBm
851.628208128 MHz

I -60
WM V\%I“’l: PRV

~-90

~-100

-110

Center 844 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:48:22
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS
Band XII

Input

Downlink

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz 0.28 dBm
Ref 15 dBm *Att 30 dB SWT 2.5 ms 735.730769231 MHz
ndB [T1] 26.00 dB
—10 B! 0192307692+
Temp |1 [T1 ndB]
1 -24.86 dBm
“Io MMVMMM 748-93580(436 VHz
MAXH
Temp |2 [T1 ndB]
-27.13 dBm
--10
( \ 739.12820%128 MHz
-20 T
2
-30 { \
) MJ L“\A
50 =
VW;. b+l HARA A “dl | Lk o ke Al
=3 1% o M L ad LAl
-70
--80
Center 734 MHz 4 MHz/ Span 40 MHz
Date: 16.JAN.2019 14:28:05
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 0.66 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 737.179487179 MHz
ndB [[T1] 2¢.00 dB “
10 B 0192307692 M
Temp [1 [T1 ndB]
% -25%.77 dBm
1 RVARY (B PRy py 732435897436 WAz
VAXH
Temp |2 [T1 ndB]
10 -24.17 dBm
{ \ 742628204128 MHz
-20 :
%1 k
-30 B \
40 } \
50
N " . 1. J*VNJ’JJ \khll Lokions - Y
M,ﬁ(‘wmnqm,q.m,’vwmv'w“ vl WPV
-70
--80
Center 737.5 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:34:07

3DB

3DB
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 0.11 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 745.038461538 MHz
ndB [[T1] 2¢.00 dB ||
10 B 0192307692 M
Temp [1 [T1 ndB] [ B |
3 -24_49 dBm
1 RV PRy 735.935897436 WAz
A / Temp |2 [T1 ndB]
1 -27.12 dBm

\ 746.12820%128 MHz

/1

| 3
|
|

40

I -50
w \A“MM"JL.I PR T N

Center 741 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:35:34

+3dB

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 4.24 dBm

Ref 15 dBm *Att 30 dB SWT 2.5 ms 737.205128205 MHz

ndB [[T1] 26.00 dB

—10 B 0 06AT0356A

L Temp |1 [T1 ndB] [ B |
MW\JNWMAILM -21.32 dBm

749 .000000000 MHz
Temp |2 [T1 ndB]
-19.49 dBm
39.064102564 MHz

I

. l
f
|
|
ot '“LMﬂ WM%VWMW

—-70

-
= |
N

<

|
I
I

—-80

Center 734 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:28:27
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 2.84 dBm
Ref 15 dBm *Att 30 dB SWT 2.5 ms 739.807692308 MHz
ndB [[T1] 2¢.00 dB ||
10 B 0192307692 M
1 Temp [1 [T1 ndB] [ B |
V\WW"“ -22.73 dBm
1 RMEgmy 742435897436 WAz
A r \ Temp |2 [T1 ndB]
10 -2%.07 dBm
J \ 742628204128 MHz
.

- I %72
~-30

L _40 J \ 3DB
| o 1

Wﬂiiiknl..luﬂ mﬂdummmkmﬂ PR N T

TP | Al WU

Center 737.5 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:33:44

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 3.38 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 740.615384615 MHz
ndB [T1] 26.00 dB
—10 15} 0192307692+
1 Temp [1 [T1 ndB] [ B |
Ao oy 2312 dn
1 RV 745.935897436 VHz
MAXL / \ Temp [2 [T1 ndB]
. -24.32 dBm
j \ 746.128205128 MHz
4

\ 3DB
L o | ,

—-70

—-80

Center 741 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:35:55

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

*RBW 300 kHz
“VBW 1 MHz
Ref -20 dBm *Att 5 dB SWT 2.5 ms

Marker 1 [T1 ]
-40.21 dBm
701.371794872 MHz

-20

ndB [T1] 2§.00 dB
BW 10.192307692 MHz

-
o

-66.91 dBm
698.935897436 MHz

T 2 rra B
L T =+

-66.73 dBm

709.12820%128 MHz

~-50 /
~-60

¢1
~-70

~-100

~-110

-120

Center 704 MHz 4 MHz/

Date: 12.JAN.2019 14:52:34

@ *RBW 300 kHz
*VBW 1 MHz

Span 40 MHz

Marker 1 [T1 ]
-39.61 dBm

Ref -20 dBm “Att 5 dB SWT 2.5 ms 709.166666667 MHz
20 ndB [T1]  26.00 dB
BW 10.192307692 MHz
| 30 Temp [1 [T1 ndB
-66.54 dBm
LR 1 7Q2.435897436 MHz
AXH I I v ESN] PRS-
R -6¢.12 dBm

712.62820%128 MHz

—-50 f
—-60

%1
—-70

—-90

Mvn..u oot s Al
Apnaasto A iy

—-100

—-110

-120

Center 707.5 MHz 4 MHz/

Date: 12.JAN.2019 14:58:45

Span 40 MHz

Temp [1 [T1 ndB] B

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz -40.93 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 713.564102564 MHz
20 ndB [T1] 26.00 dB
BW 10.192307692 MHz
| 20 Temp [1 [T1 ndB
-66.73 dBm
13 7Q5.935891436 MHz
VAXH I I Templ2 1 nde}
el -67.34 dBm
716.128205128 MHz
50 { 1
--60
¥l bz
--70 ] \
80
WMWWM4W'MJ Wb s AL Al
--90
I--100
—-110
-120

Center 711 MHz

Date: 12.JAN.2019 15:00:36

+3dB

®

4 MHz/

*RBW 300 kHz

Span 40 MHz

Marker 1 [T1 ]

“VBW 1 MHz -36.75 dBm
Ref -20 dBm “Att 5 dB SWT 2.5 ms 703.807692308 MHz
—20 ndB [T1]  26.00 dB
BW 10.12820%128 MHz
. Temp |1 [T1 ndB
] -63.21 dBm
* 698.935897436 MHz
40 o sl s Templa FTL nde3
-63.18 dBm
7(9.064102564 MHz
I-50 z \
I-60 71 i
I-70 ) \
I-80
MMMWMWWMJ L-‘-m ok bt An AR b
I-90
I--100
-110
-120

Center 704 MHz

Date: 12.JAN.2019 14:52:55

4 MHz/

Span 40 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -38.06 dBm

Ref -20 dBm “Att 5 dB SWT 2.5 ms 706.858974359 MHz

20 ndB [[T1] 24.00 dB

BW 10.256410256 MHz

L _30 Temp |1 [T1 ndB] [ B |

-6%.05 dBm

1 RMag L 702.371794872 MHz
wAxH I I ﬂ - Templ2 T ndel

-63.88 dBm
712.62820%128 MHz

~-50 /
~-60

%‘1
70
~-80
WWMW L‘A,‘w'l nlv‘!“l.\:hl .l‘lljwnvh LW "M

~-90

—
| |

~-100

—-110

-120

Center 707.5 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:59:04

@ “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -37.57 dBm
Ref -20 dBm ~Att 5 dB SWT 2.5 ms 712.025641026 MHz
—20 ndB [[T1]  26.00 dB
BW 10.192307692 MHz
30 Temp |1 [T1 ndB [ B |
-63.36 dBm
1 RS 1 i
7(5.935897436 MHz
MAXH | _40 Al MM, .Juﬂ\. Tempt2—f¥a B3
-61.63 dBm

716.12820%128 MHz
—-50

|
|
|

:
R

3DB

—-100

—-110

-120

Center 711 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 15:00:54
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Output
Downlink

®

1 RV

N

Date:

®

Date:

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.17 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 735.730769231 MHz
30 Offfet 11[dB nds [T1] 26¢.00 dB
BW 10.192307692 MHz
| 20 Temp |1 [T1 ndB
L -19.74 dBm
W—““”‘W»ﬁ 748.935897436 MHz
T 2 £T1 ndel
10 A p12—F 3
-11.37 dBm
739.128205128 MHz
o
+-10 [ K
+-20
--30 P Wﬂ‘
h%%l
[T o D |
gy
-60
-70
Center 734 MHz 4 MHz/ Span 40 MHz

16.JAN.2019 14:30:19

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz 14.18 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 738.461538462 MHz
30 Offget 11 (dB ndB [[T1] 26.00 dB
BW 10.192307692 MHz
| o0 Temp |1 [T1 ndB]
1 -13.91 dBm
732.435897436 MHz
o W LA S S e
-10.94 dBm
742.62820%128 MHz
O
--10 fl K
~-20 ( \
~-30 ,;UWJ }L\Pwm]}\“
o0 s ik

LYV

-70

Center 737.5 MHz

16.JAN.2019 14:32:29

4 MHz/

Span

40 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.78 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 742 .666666667 MHz
30 Offget 11(dB ndB [[T1] 2¢.00 dB
BW 10.064102564 MHz
| >0 Temp |1 [T1 ndB
N 1 -11.10 dBm
736.000000000 MHz
AXH I IS Lo .MMW"”\LMA Tompl2 T B}
LVL
-12.51 dBm

746.064102564 MHz

M WMMWM

—-60

-70

Center 741 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:37:42

+3dB

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.55 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 735.794871795 MHz
30 Offget 11 |dB ndB [[T1] 2§¢.00 dB
BW 10.064102564 MHz
L 20 T Temp [1 [T1 ndB
— -1¢.05 dBm
ML&M«@ 749.000000000 MHz
" kel A B S
~1.82 aem||"""
739.064102564 MHz

0

--a0 /PW ”d”bij 1
bl W‘ML«

-70

Center 734 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:30:46
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.09 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 737.564102564 MHz
30 Off$et 11|dB ndB [[T1]  26.00 dB
BW 10.064102564 MHz
|20 Temp |1 [T1 ndB
— L -11.31 dBm
1 RV 742.500000000 MHz
1o R b T A i
~9.990 dem| "
742564102564 MHz

1L
J |

|
40
%%
NI T S T—
—-60
-70
Center 737.5 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:32:52

® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz 12.34 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 740.807692308 MHz

30 Offget 11 |dB ndB [[T1] 26.00 dB
BW 10.064102564 MHz
| 50 Temp {1 [T1 ndB
-13.71 dBm
36.000000000 MHZ

I |, TR PV S B e
M \ - - LVL

-13.49 dBm
) i \v
~-10 i

=y
)
=
*
iy
~

746.064102564 MHz

"‘db‘ Lt ‘M*L"M-‘h Mk LAl )
St -

~-60

-70

Center 741 MHz 4 MHz/ Span 40 MHz

Date: 16.JAN.2019 14:38:05
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -23.07 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 704.320512821 MHz
-10 Off§et 11]dB ndB [T1]  2¢.00 dB
BW  40.96153§462 MHz
—-20 El Temp |1 [T1 ndB] -
-4§.99 dBm
- MMMV.\ 698.358974359 MHz
| 30 Tompl2 FT1 nda}
7 = - LVL
-48.62 dBm
7¢9.320513821 MHz
40

fﬂf \W

/
S r e ‘w“/‘ N”"“ -

~-90

~-100

-110

Center 704 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:54:43

@ *RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -22.62 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 704.038461538 MHz
-10 Off$et 11[dB ndB [T1]1 26.00 dB
BW 10.256410256 MHz
L _20 1 Temp |1 [T1 ndB]
-49.28 dBm
1 Ry WW”\ 702.371794872 MHz
. Templ2 T nde]
K \ _ag.67 dem|"""
712 .628205128 MHz
I-40

-50 W!‘W‘v W
l/ 1%\ 308
_“upb. |'|‘;l.| N ek ltu RS W |

WO RO Tl

~-80

~-100

-110

Center 707.5 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:55:40
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -21.34 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 710.615384615 MHz
-10 Off$et 11][dB ndB [T1]  26.00 dB
BW 11.666666667 MHz
| 0 4 Temp |1 [T1 ndB]
W -47 .56 dBm
LY r WV\ 7Q4.782051282 MHz
e I I rompla ey
4156 dBm| "
716.448717949 MHz

|40
L _50 al

\ 3DB
Fy——" ey

—-80

—-90

—-100

-110

Center 711 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 15:02:20

+3dB

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -21.10 dBm

Ref -10 dBm *Att 10 dB SWT 2.5 ms 700.730769231 MHz

-10 Offget 11 |dB ndB [[T1] 2¢.00 dB
BW 14.102564103 MHz
1 Temp [1 [T1 ndB

|20
WM -46.32 dBm
1 RVl [’

“\ 697.076923077 MHz
--30 (
-40 |

|
A

M 308
W‘;‘VA..‘jilv‘:lva‘I‘llll “v!w'l\ﬁ

—-80

T 2 rrTa 21
L= o)

-47.58 dBm

711.179487179 MHz

>

—-90

—-100

-110

Center 704 MHz 4 MHz/ Span 40 MHz

Date: 12.JAN.2019 14:54:27
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz -20.02 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 703.974358974 MHz
-10 Off$et 11][dB ndB [[T1] 26.00 dB
N BW 16.474358974 MHz
| o0 v Temp |1 [T1 ndB]
ATV P —4%.84 dBm
1R 698.269230769 MHz
MAXH
| _30 Fompla T nde} "
-46.12 dBm
714 .743589744 MHz
-40 ;
W “‘W
-50 !, i
-60
K/r 3DB
WI 1. b 1 1 1
WY WWHW“’““
--80
--90
--100
-110

Center 707.5 MHz

Date:

®

12.JAN.2019 14:56:03

4 MHz/

*RBW 300 kHz
“VBW 1 MHz

Span 40 MHz

Marker 1 [T1 ]
-21.24 dBm

Ref -10 dBm “Att 10 dB SWT 2.5 ms 713.307692308 MHz
~10 Off$et 11[dB ndB [[T1]  26.00 dB
BW 16.794871795 MHz
| 2o 1 Temp |1 [T1 ndBl
rMNNW”“mﬁUWWJWNﬁ _47.41 dBm
1 RV 701.512820513 MHz
-30 Femp-r2—HH B3
LVL
-4¢._73 dBm
718.307692308 MHz
--40 A
M‘;\z
--50 \‘
+-60 |
J/H” \\\4 3B
Yo o gy In l_', |
--80
I--90
I--100
-110
Center 711 MHz 4 MHz/ Span 40 MHz
Date: 12.JAN.2019 15:01:59

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Band XIII
Input
Downlink

+3dB

*RBW 300 kHz

*VBW 1 MHz

Marker 1 [T1 ]

2.40 dBm

Ref 15 dBm “Att 30 dB SWT 2.5 ms 747.602564103 MHz
ndB [[T1] 26.00 dB
10 Bi— 0192307692t
1 Temp |1 [T1 ndB] I
A adrid A -22.95 dBm
1 RV & 745-03580(436 MRz
Temp |2 [T1 ndB]
10 -21.94 dBm
J \ 796.128208128 MHz
| 20 ; 2
--30 ff \7\
40 { \ 30B
50
' (T llnnqlln.ﬂalJ \‘AML Loy K ARRTOA PO A
R A 2 L e v 0 Ll g 7l 17
70
80
Center 751 MHz 4 MHz/ Span 40 MHz
Date: 26.FEB.2019 18:03:05
® “RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 4.49 dBm
Ref 15 dBm “Att 30 dB SWT 2.5 ms 754.205128205 MHz
ndB [[T1] 26.00 dB
10 T B 0192307692
Temp |1 [T1 ndB] I
A bl -29.75 dBm
1 RV 745-935897436 WAz
Temp |2 [T1 ndB]
| 10 -21.67 dBm
796.12820%128 MHz
1 2
20 / X
--30 / \
L _40 , k 3DB
|50 M
s 40ty %Mn. b
i
--70
L -80

Center 751 MHz

Date: 26.FEB.2019 18:03:46

4 MHz/

Span 40 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

“RBW 300 KHz Marker 1 [T1 ]

“VBW 1 MHz -41.42 dBm

Ref -20 dBm “Att 5 dB SWT 2.5 ms 782.961538462 MHz

20 ndB [[T1]  26.00 dB

BW 10.192307692 MHz

+-30 Temp |1 [T1 ndB] |

-65%.32 dBm

* 776.935897436 MHz
| _40 1 T 2 Fra 23

M»L\I\MM i ~66.58 dBm
A

787.12820%128 MHz
~-50 z \
~-60

[ F

mw w L J,Ullwu%,v ! meu_j \ — 308

~-100

~-110

-120

Center 782 MHz 4 MHz/ Span 40 MHz

Date: 26.FEB.2019 19:07:39

+3dB

® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz -38.80 dBm

Ref -20 dBm *Att 5 dB SWT 2.5 ms 778.538461538 MHz

-20 ndB [[T1] 26.00 dB
BW 10.192307692 MHz
+-30 Temp |1 [T1 ndgB] |
-64.69 dBm
* 1 7716.935897436 MHz

2 rra Bl
(o4 T T

-62.57 dBm
787.12820%128 MHz

=
H
x
T
T
1 1
(4 Iy
o o
| |
"

~-100

--110

-120

Center 782 MHz 4 MHz/ Span 40 MHz

Date: 26.FEB.2019 19:08:04
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Output
Downlink
@ ~RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.19 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 753.371794872 MHz
30 Offfet 11|dB ndB [T1]1 26.00 dB
BW 10.192307692 MHz
| oo . Temp {1 [T1 ndB
~1¢.03 dBm
1 RV r/ww"“”“w WW\ 745.935891436 MHz
MAXH I S T 2 rri B3
= = b LVL
-4.05 dBm
746.128208128 MHz

1
| |

40

W

—-60

-70

Center 751 MHz 4 MHz/ Span 40 MHz

Date: 26.FEB.2019 19:04:26

+3dB

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.34 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 750.743589744 MHz
30 Off§et 11[dB ndB [T1]  26.00 dB
BW 10.25641(0256 MHz
—20 Temp |1 [T1 ndB
7]
-9.70 dBm
1 RV {AMVNWX -’"‘“’l“““LL‘"\ 745.935897436 MHz
MAXH 10 T 2 rra 21
= = ! LVL
-1¢.76 dBm
796.192307692 MHz

I
| |

—-30 )

40 /J
N&W?Wf KA}WWEW

I 1

—-60

-70

Center 751 MHz 4 MHz/ Span 40 MHz

Date: 26.FEB.2019 19:04:46
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS
Uplink

*RBW 300 kHz
“VBW 1 MHz

Marker 1 [T1 ]
-26.24 dBm

Ref -10 dBm “Att 10 dB SWT 2.5 ms 778.730769231 MHz
-10 Off$et 11|dB ndB [[T1]  26.00 dB
BW 10.833333333 MHz
20 Temp {1 [T1 ndB] |
1 -52.36 dBm
* 776.679487179 MHz
s ,/MMJWu Tompl2 FT1 ndel
-52.65 dBm
767 .512820513 MHz
I--40
I--50 1 \M
oo /erf N
--80
I--90
I--100
-110
Center 782 MHz 4 MHz/ Span 40 MHz
Date: 26.FEB.2019 19:10:20
+3dB
® “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -24.85 dBm
Ref -10 dBm “Att 10 dB SWT 2.5 ms 785.141025641 MHz
~10 Off$et 11[dB ndB [[T1]  26.00 dB
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Test equipment: ETSTW-RE 050, ETSTW-RE 055, ETSTW-RE 134
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6. Mean output power and amplifier/booster gain

6.1 Test procedure

6.1.1 General

The guidance in the following subclauses is provided for performing the measurement of mean input
and output power of a CMRS non-consumer amplifier, repeater, or industrial booster, to compute the
gain of the device.

a) Adjust the internal gain control of the EUT to the maximum gain for which the equipment
certification is being sought. Any EUT attenuation settings shall be set to their minimum value.

b) Input power levels (uplink and downlink) should be set to maximum input ratings while confirming
that the device is not capable of operating in saturation (non-linear mode) at the rated input levels,
including during the performance of the input/output power measurements.

6.1.2 Measuring the EUT mean input and output power

a) Connect a signal generator to the input of the EUT.
b) Configure to generate the AWGN (broadband) test signal.
¢) The frequency of the signal generator shall be set to the frequency f0 as determined from 3.3.

d) Connect a spectrum analyzer or power meter to the output of the EUT using appropriate attenuation
as necessary.

e) Set the signal generator output power to a level that produces an EUT output level that is just below
the AGC threshold (see 3.2), but not more than 0.5 dB below.

f) Measure and record the output power of the EUT; use 3.5.3 or 3.5.4 for power measurement.

g) Remove the EUT from the measurement setup. Using the same signal generator settings, repeat the
power measurement at the signal generator port, which was used as the input signal to the EUT, and
record as the input power. EUT gain may be calculated as described in 3.5.5.

h) Repeat steps f) and g) with input signal amplitude set to 3 dB above the AGC threshold level.
1) Repeat steps e) to h) with the narrowband test signal.
J) Repeat steps e) to 1) for all frequency bands authorized for use by the EUT.

6.2 Test Results

Explanation: For test results, please refer to CH 3.2.

Test equipment: ETSTW-RE 050, ETSTW-RE 055, ETSTW-RE 134
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7. Measuring out-of-band/out-of-block (including intermodulation) emissions and spurious
emissions

7.1 Test procedure

7.1.1 General

Refer to the applicable rule part(s) for specified limits on unwanted (out-of-band/out-of-block and
spurious) emissions.

Spurious emissions shall be measured using a single test signal sequentially tuned to the low, middle,
and high channels or frequencies within each authorized frequency band of operation.
Out-of-band/out-of-block emissions (including intermodulation products) shall be measured under each
of the following two stimulus conditions:

a) two adjacent test signals sequentially tuned to the lower and upper frequency band/block edges;

b) a single test signal, sequentially tuned to the lowest and highest frequencies or channels within the
frequency band/block under examination.

NOTE—Single-channel boosters that cannot accommodate two simultaneous signals within the
passband may be excluded from the test stipulated in step a).

7.1.2  Out-of-band/out-of-block emissions conducted measurements

a) Connect a signal generator to the input of the EUT.

If the signal generator is not capable of generating two modulated carriers simultaneously, then two
discrete signal generators can be connected with an appropriate combining network to support this
two-signal test.

b) Set the signal generator to produce two AWGN signals as previously described (e.g., 4.1 MHz OBW).

c¢) Set the center frequencies such that the AWGN signals occupy adjacent channels, as defined by
industry standards such as 3GPP or 3GPP2, at the upper edge of the frequency band or block under
test.

d) Set the composite power levels such that the input signal is just below the AGC threshold (see 3.2),
but not more than 0.5 dB below. The composite power can be measured using the procedures
provided in KDB Publication 971168 [R8], but it will be necessary to expand the power integration
bandwidth so as to include both of the transmit channels. Alternatively, the composite power can be
measured using an average power meter as described in KDB Publication 971168 [R8].

e) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation as necessary.

f) Set the RBW = reference bandwidth in the applicable rule section for the supported frequency band
(typically 1 % of the EBW or 100 kHz or 1 MHz)

g) Set the VBW =3 x RBW.

h) Set the detector to power averaging (rms) detector.

1) Set the Sweep time = auto-couple.

j) Set the spectrum analyzer start frequency to the upper block edge frequency, and the stop frequency
to the upper block edge frequency plus 300 kHz or 3 MHz, for frequencies below and above 1 GHz,
respectively.

k) Trace average at least 100 traces in power averaging (rms) mode.

1) Use the marker function to find the maximum power level.

m) Capture the spectrum analyzer trace of the power level for inclusion in the test report.

n) Repeat steps k) to m) with the composite input power level set to 3 dB above the AGC threshold.

0) Reset the frequencies of the input signals to the lower edge of the frequency block or band under test.
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p) Reset the spectrum analyzer start frequency to the lower block edge frequency minus 300 kHz or 3
MHz, for frequencies below and above 1 GHz, respectively, and the stop frequency to the lower band
or block edge frequency.

q) Repeat steps k) to n).

r) Repeat steps a) to q) with the signal generator configured for a single test signal tuned as close as
possible to the block edges.

s) Repeat steps a) to r) with the narrowband test signal.

t) Repeat steps a) to s) for all authorized frequency bands or blocks used by the EUT.

7.1.3 Spurious emissions conducted measurements
a) Connect a signal generator to the input of the EUT.

b) Set the signal generator to produce the broadband test signal as previously described (i.e., 4.1 MHz
OBW AWGN).

c) Set the center frequency of the test signal to the lowest available channel within the frequency band
or block.

d) Set the EUT input power to a level that is just below the AGC threshold (see 3.2), but not more than
0.5 dB below.

e) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation as necessary.

f) Set the RBW = reference bandwidth in the applicable rule section for the supported frequency band of
operation (e.g., reference bandwidth is typically 100 kHz or 1 MHz).

g) Set the VBW >3 x RBW.
h) Set the Sweep time = auto-couple.

1) Set the spectrum analyzer start frequency to the lowest RF signal generated in the equipment, without
going below 9 kHz, and the stop frequency to the lower band/block edge frequency minus 100 kHz or
1 MHz, as specified in the applicable rule part. The number of measurement points in each sweep
must be > (2 x span/RBW), which may require that the measurement range defined by the start and
stop frequencies be subdivided, depending on the available number of measurement points provided
by the spectrum analyzer.4

J) Select the power averaging (rms) detector function.

k) Trace average at least 10 traces in power averaging (rms) mode.

1) Use the peak marker function to identify the highest amplitude level over each measured frequency
range. Record the frequency and amplitude and capture a plot for inclusion in the test report.

m) Reset the spectrum analyzer start frequency to the upper band/block edge frequency plus 100 kHz or
1 MHz, as specified in the applicable rule part, and the spectrum analyzer stop frequency to 10 times
the highest frequency of the fundamental emission (see Section 2.1057). The number of measurement
points in each sweep must be > (2 x span/RBW), which may require that the measurement range
defined by the start and stop frequencies be subdivided, depending on the available number of
measurement points provided by the spectrum analyzer.

n) Trace average at least 10 traces in power averaging (rms) mode.

0) Use the peak marker function to identify the highest amplitude level over each of the measured
frequency ranges. Record the frequency and amplitude and capture a plot for inclusion in the test
report; also provide tabular data, if required.

p) Repeat steps 1) to o) with the input test signals firstly tuned to a middle band/block frequency/channel,
and then tuned to a high band/block frequency/channel.

q) Repeat steps b) to p) with the narrowband test signal.
r) Repeat steps b) to q) for all authorized frequency bands/blocks used by the EUT.
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7.2 Test Results

Measuring out-of-band/out-of-block (including intermodulation) emissions
WCDMA
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FCC ID: 2ASQXZONEDAS

One+3dB
*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -42_.20 dBm
Ref O dBm * ALt 10 dB SWT 2.5 ms 824 .000000000 MHz
[0} Offset 11 |dB
| _10 [ B |
D1 -13 ¢iBm
1 RMpa
MAXH

B A

:_40 kg M i MW‘“
50 y

swp| 100 of W\W 30B
--60

—-80

—-90

-100

Center 824 MHz 1.5 MHz/ Span 15 MHz

Date: 10.JAN.2019 16:16:08

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -44_23 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 849.000000000 MHz

0 Offset 11 |dB

o =

D1 -13 ¢Bm

vAXH I "

-20 /'PN“’ LVL
—-30 \t

—-50

AL
L

SwpP 100 of 100

—-60

Yoo

—-90

<

-100

Center 849 MHz 1.5 MHz/ Span 15 MHz

Date: 10.JAN.2019 16:18:57

Worldwide Testing Services(Taiwan) Co., Ltd. Page 131 of 257



_EMc.,,

LS

oS

_SAF,
=
AD
Woo?

Worldwide Testing Services(Taiwan) Co., Ltd.

Y,

Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Two
@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz _51.64 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 824 .000000000 MHz

0 Offget 11|dB

L 10 [ B |

HREn

q
SwpP 100 of 100 lhw M}w 308

—-20

—-80

—-90

-100

Center 824 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 16:15:25

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -52.96 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 849.000000000 MHz

0 Offset 11 |dB

o =

I
/ \// \\

WP 100 of 100

\\JM 3DB
-60 )

%\\t
L _70 bl |

ALY YAV PP VRV Y Y LY TP ] o T
—-80
—-90
-100
Center 849 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 16:18:12
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Two+3dB

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -43.80 dBm
Ref O dBm *Att 10 dB SWT 2.5 ms 824.000000000 MHz
0 Offset 11 |dB
—-10
D1 -13 ¢Bm
1 RM
MAXH I I
B //N“w \4 / \
j I \
| o i MLM
SwpP 100 of 100 M/
--60 M’
_zq 1
—-80
—-90
-100
Center 824 MHz 2.5 MHz/ Span 25 MHz
Date: 10.JAN.2019 16:15:50

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -47.02 dBm
Ref O dBm *Att 10 dB SWT 2.5 ms 849.000000000 MHz
0o Offset 11 |dB
—-10
D1 -13 ¢iBm
1 RMp
iAxH [ I /A/\‘\/‘“ .
B / \ / M\\\
(W %
W N\LLH...
SwP 100 of 100 \“\‘
--60 Jm‘\‘
—-70 MWMWM yanTAYL PN
VAR~
—-80
—-90
-100
Center 849 MHz 2.5 MHz/ Span 25 MHz
Date: 10.JAN.2019 16:18:40
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LTE

Band II

Downlink

One

®

*RBW 300 kHz
*VBW 1 MHz

Marker 1

[m1 1
-17.40 dBm

Ref 30 dBm “Att 30 dB SWT 2.5 ms 1.930000000 GHz
30 Offfet 11|dB ”
| 20 [ B
1 RVES
|10 Aprgan A
[ \ LVL
_C / \
T
D1 -13 diBm
20
swp| 100 off 100 e
30 1””
| _4 |
,MCM.M,,,.WWM"
750
60
-70
Center 1.93 GHz 5 MHz/ Span 50 MHz
Date: 10.JAN.2019 14:12:35
@ *RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -14.32 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 1.990000000 GHz
30 Offfet 11|dB
| oo [ B |
1 RV
I |, P sl aedA L ity
/ \ LV
Lo \
10
D1 -13 ¢iBm
20
M 100 of 100 on
%o
a0
- 50
- 60
-70
Center 1.99 GHz 5 MHz/ Span 50 MHz
Date: 10.JAN.2019 14:15:35
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One+3dB
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -14.58 dBm
Ref 30 dBm ~Att 30 dB SWT 2.5 ms 1.930000000 GHz
30 Offfet 11|dB
L o0 [ B |
1 RV
el 1,4 JLATILNY .;.M‘W““W \
& LVL
L o \k
--10

D1 -13 diBm

—-20
SwpP 100 of 100 308

—-50

=

—-60

-70

Center 1.93 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:13:24

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -14.64 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 1.990000000 GHz

30 Offset 11 |dB

20
1 RMS NP T
MAXH ¥ W v

- |

BY

=

—-10

D1 -13 ¢Bm

-

—-50

—-60

-70

Center 1.99 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:16:06
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Two
® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~21.70 dBm

Ref 30 dBm *Att 30 dB SWT 5 ms 1.930000000 GHz

30 Offget 11 (dB

a;

~-10

D1 -13 d¢Bm \\I\

~-20
SwpP 100 of 100

" Aﬁ
M L Al s AR Al n b
L L

~-60

-70

Center 1.93 GHz 10 MHz/ Span 100 MHz

Date: 10.JAN.2019 14:11:59

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -17.01 dBm

Ref 30 dBm *Att 30 dB SWT 5 ms 1.990000000 GHz

30 Offset 11 |dB

|20 Ex

. 1/
I

—-10 I I
D1 -13 ¢Bm

—-20

SwpP 100 of A

i h

—-50

—-60

-70

Center 1.99 GHz 10 MHz/ Span 100 MHz

Date: 10.JAN.2019 14:17:13
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Uplink

One

@ ~RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz _57.59 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 1.850000000 GHz

0 Offset 11 |dB

o =

D1 -13 ¢Bm

—-20

LVL

- 30 W MMWMW
; | \

SwpP 100 of 100

i

et

—-90

-100

Center 1.85 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:21:07

® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz -53.72 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 1.910000000 GHz

0 Offget 11|dB

| 10 Ex

D1 -13 ¢Bm

I
/ |

Mw 100 of 100 -

AT S,

LVL

~-70

-100

Center 1.91 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:24:13
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FCC ID: 2ASQXZONEDAS

One+3dB
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -49.97 dBm
Ref 0 dBm “Att 10 dB SWT 2.5 ms 1.850000000 GHz
0 Off$et 11|dB
| _10 [ B |
D1 -13 ¢iBm
1 RS
VIAXH
20 LVL
T TPOR YN

|30 WW'!WJMU W
_:sc j \4%

SwpP 100 of 100

—-60

MWMMM

—-80

—-90

-100

Center 1.85 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:21:59

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -48.16 dBm
Ref 0 dBm “Att 10 dB SWT 2.5 ms 1.910000000 GHz
0 Offget 11|dB
| _10 [ B |
D1 -13 ¢iBm
1 RV
MAXH
-20 LVL
| _30 /’\A/"VJ\) b Atk
-40 J \L
N
]
SWP| 100 9f 100 ‘h\’\)\ 208
-60 \'L%“
o WA
--80
--90
-100
Center 1.91 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:25:03
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Two
@

*RBW 300 kHz
“VBW 1 MHz

Ref O dBm *Att 10 dB SWT 5 ms

Marker 1 [T1 ]

-58.96 dBm
1.850000000 GHz

0 Offget 11|dB

—-10
D1 -13 dBm

—-20

—-30

--40

—-50

SwpP 100 of 100

—-60

W““Um.. Lo b

LR Mol RPTRIT TN PRPTTRITY
L \abi o Mad A

—-80

—-90

-100

LVL

Center 1.85 GHz

Date: 10.JAN.2019 14:21:33

®

10 MHz/

*RBW 300 kHz
*VBW 1 MHz

Ref O dBm “Att 10 dB SWT 5 ms

Span 100 MHz

Marker 1 [T1 ]

-56.38 dBm
1.910000000 GHz

0 Offset 11|dB

~-10

D1 -13 ¢Bm

*
b

~-30

AP

ﬁrVVVV“uw

~-50

Swp 100 gf jOO
60 LM

b

mu%muhf AL
\AJ

g AALA S R b

LA A
b

-100

Center 1.91 GHz

Date: 10.JAN.2019 14:24:36
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Band IV
Downlink
One

@

Ref 30 dBm

“Att 30 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-18.42 dBm
2.110000000 GHz

30 Offget

11

dB

—20

J DT T

—10

7

0

—-10
D1

-13

—-20
swp

100 g

100

—-30

—-60

-70

Center 2.11 GHz

Date: 10.JAN.2019 14:41:30

®

Ref 30 dB

m

5 MHz/

*Att 30 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 50 MHz

Marker 1 [T1 ]
-15.51 dBm
2.155000000 GHz

LVL

30 Offget

11

dB

—20

MAXH A\l

e AL i A
W

M

LvVL

O J
—-10

1

-13

—-20
W

100 9

100

W

40

—-50

—-60

-70

Center 2.155 GHz

Date: 10.JAN.2019 14:44:23

5 MHz/

Span 50 MHz
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One+3dB
*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -19.87 dBm
Ref 30 dBm * ALt 30 dB SWT 2.5 ms 2.110000000 GHz

30 Offget 11 (dB

—20

VAXH I I \ L AR Ay

i Iy
|

BY

—-10

D1 -13 diBm

-20
SWP| 100 of 100 Mwms

- _30 /WM u}lu/‘m",u
| _40 ’N. u| VA“
—-50
—-60
-70
Center 2.11 GHz 5 MHz/ Span 50 MHz
Date: 10.JAN.2019 14:42:22
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -14.80 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 2.155000000 GHz
30 Offget 11 |dB
| 50 B |
1 RV
VAXH I e ML AN L
10 / ¥ ki wwm\ LVL
) J \
—-10
,‘.)1 -13 diBm
_720I]
ﬂw 100 of 100 .
| _30 i M
140
—-50
—-60
-70
Center 2.155 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:45:14
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Two
@ “RBW 300 KHz Marker 1 [T1 ]
*VBW 1 MHz -21.34 dBm
Ref 30 dBm *Att 30 dB SWT 5 ms 2.110000000 GHz
30 Offset 11 |dB
| o0 B |
1 RM
MAXH
10 (M’/WMN,] LVL
) I ) [&\i
-10 )
D1 -13 ¢Bm V \
20
swp| 100 9f 100 M \ 30B
—--30 wJ”f“J' \
| o MN \W
-60
-70
Center 2.11 GHz 10 MHz/ Span 100 MHz
Date: 10.JAN.2019 14:41:52
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -16.99 dBm
Ref 30 dBm *Att 30 dB SWT 5 ms 2.155000000 GHz
30 Offgset 11 |dB
| 50 B |
1 RVIE
MAXH
—10 (V\M“ LVL

.

—-10
D1 -13 ¢Bm

—-20

SwWP 100 of )uyo 308
|30 . N
| _40 ",\W i

- A gyt Ao
60
-70
Center 2.155 GHz 10 MHz/ Span 100 MHz

Date: 10.JAN.2019 14:44:48
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FCC ID: 2ASQXZONEDAS

Uplink

One

@ ~RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz ~49.20 dBnm

Ref O dBm *Att 10 dB SWT 2.5 ms 1.710000000 GHz

0 Offset 11 |dB

o =

D1 -13 ¢Bm

—-20

LVL

| so I/WWL o + bty

e -
swp| 100 df 100 'Mj"w -
| _co N}

—-90

-100

Center 1.71 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:33:30

® “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~50.17 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 1.755000000 GHz

0 Offget 11|dB

L 10 [ B |

D1 -13 ¢Bm

—-20

| _30 WW el MY

LVL

swp| 100 df 100 M -
--60 VAM

—-70

—-90

-100

Center 1.755 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:36:10
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One+3dB
*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -41.40 dBm
Ref O dBm * ALt 10 dB SWT 2.5 ms 1.710000000 GHz
[0} Offset 11 |dB
| _10 [ B |
D1 -13 ¢iBm
1 RMpa
MAXH

—-20

LVL

| 2 H W"M& mn ..ulnkN’h
+--40 j \
--50 )

SwWP 100 of 10M .

—-60

—-80

—-90

-100

Center 1.71 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:34:43

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -44_.59 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 1.755000000 GHz

0 Offset 11 |dB

o =

D1 -13 ¢Bm

—-20

30 / \
50
A
swp| 100 of 100 e
|60 hk

- Wwwwv&.

—-90

-100

Center 1.755 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 14:37:09
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Two

@

Date:

Date:

Ref O dBm

* ALt

10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 5 ms

Marker 1 [T1 ]
-49.95 dBm
1.710000000 GHz

0 Offget 11|dB

—-10

D1 -13

—-20

—-30

TS YO, .
T

--40

—-50

SwpP 100 of 100

—-60

—-80

VJ#QMJﬂ*P Lkt dol A s aoua d b
Y e YA

PPN ATY T

—-90

-100

Center 1.71

10.JAN.2019 14:34:15

Ref O dBm

*Att

10 dB

10 MHz/

*RBW 300 kHz
*VBW 1 MHz
SWT 5 ms

Span 100 MHz

Marker 1 [T1 ]
-52.13 dBm
1.755000000 GHz

0 Offset 11 |dB

—-10

D1 -13

—-20

—-30

--40 A

-

o

|

SwpP

—-60

Urt

P

IV » il A A

Aot dsh
o WA o

—-90
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Center 1.755 GHz

10.JAN.2019 14:36:35
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Band V
Downlink
One

@

Ref 30 dBm

“Att

30 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-17.26 dBm
869.000000000 MHz

30 OffF:

et

11

dB

—10

—0

—-10

D1

-13

—-20
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100 of

—-30

—-60

-70

Center 869 MHz

Date: 10.JAN.2019 15:05:28

Ref 30 dBm

*Att

30 dB

2.5 MHz/

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 25 MHz

Marker 1 [T1 ]
-13.84 dBm
894 .000000000 MHz

30 OffF

et
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dB

—20

—0

—-10

LVL

LvVL

—-20

100
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40
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Center 894 MHz

Date: 10.JAN.2019 15:10:21
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One+3dB

Ref 30 dB

30 dBm * ALt

*RBW 300 k
“VBW 1 MHz

Hz

SWT 2.5 ms

Marker 1 [T1 ]
-13.96 dBm
869.000000000 MHz

30 Offget 11 (dB

—20

e

www»w»ww

—10

LVL

BY

—-10
D1 -13

100 of

Center 869 MHz

Date: 10.JAN.2019 15:07:11

Ref 30 dBm *Att 30 dB

2 MHz/

*RBW 300 kHz

*VBW 1 MHz

SWT 2.5 ms

Span 20 MHz

Marker 1 [T1 ]
-15.54 dBm
894 .000000000 MHz

30 Offset 11 |dB

—20
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—10

/

BY

—-10

|
;>

1 -13

—-20

100 of 100

i

40

—-50

—-60
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Center 894 MHz

Date: 10.JAN.2019 15:12:43
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Two
@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~16.11 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 869.000000000 MHz

30 Offget 11 (dB

BY

—-10
D1 -13 diBm

—-20
SwpP 100 of 100

—-60

-70

Center 869 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:06:16

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -16.44 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 894 .000000000 MHz

30 Offset 11 |dB

|20 Ex

ARV oAbl WM
m=a |, 1 W

Lo /
10

—-20

1 -13 ¢Bm

SwpP 100 of 100

—-60

-70

Center 894 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:10:49
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Two+3dB

@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~16.11 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 869.000000000 MHz

30 Offget 11 (dB

L 20 [ B |

L Rl me NWM
VAXH I I

—-10
D1 -13 ¢Bm
20 !
SwpP 100 of 100 308
—-30 M‘
—-40
11l T lll IPRTI FPTO IIAM
ARG VS
—-60
-70
Center 869 MHz 5 MHz/ Span 50 MHz
Date: 10.JAN.2019 15:06:41
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -14.32 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 894 .000000000 MHz
30 Offset 11 |dB
| 20 5 |

! /f”” [

—-20

1 -13 ¢Bm

SwpP 100 of 100

- |, S e

—-60

-70

Center 894 MHz 5 MHz/ Span 50 MHz
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Uplink

One

*RBW 300 kHz
*VBW 1 MHz

Ref O dBm *Att 10 dB SWT 2.5 ms

Marker 1 [T1 ]
-52.28 dBm
824.000000000 MHz

0 Offset 11 |dB

—-10

D1 -13 ¢Bm

—-20

| _30 PRI

il

ITTRPTI Y VT PP
i otk

40

—-50

SwpP 100 of 100

-60 o

—-90

-100

Center 824 MHz 2.5 MHz/

Date:

®

Ref

10.JAN.2019 15:16:14

*RBW 300 kHz
“VBW 1 MHz

0 dBm *Att 10 dB SWT 2.5 ms

Span 25 MHz

Marker 1 [T1 ]
-55.49 dBm
849.000000000 MHz

0 Offget 11|dB

—-10

D1 -13 ¢Bm

—-20

—-50

100 of 100

—-60

—-70

—-90

-100

Center 849 MHz 2.5 MHz/

Date: 10.JAN.2019 15:18:33

Span 25 MHz

LVL

LVL

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

One+3dB
*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -45_.60 dBm
Ref O dBm * ALt 10 dB SWT 2.5 ms 824 .000000000 MHz
[0} Offset 11 |dB
o (&
D1 -13 ¢iBm
1 RMpa
MAXH
20 LVL
- IR AT AT O
--40

) WM‘M \{\thi_m "

50 k
SWP| 100 of 100 M .

—-60

ATESTwn Ve e

—-80

—-90

-100

Center 824 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 15:17:23

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -50.97 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 849.000000000 MHz

0 Offset 11 |dB

o =

D1 -13 ¢Bm

—-20

20 /WW-U;MA Wlid b ku\\‘

|, ¥ "

swp| 100 of 100 M .
|,

--70 raty et i

—-60

—-90

-100

Center 849 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 15:20:20
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Two

@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~49_64 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 824 .000000000 MHz

0 Offget 11|dB

L 10 [ B |

D1 -13 dBm

—-20

LVL

Lot ot

--30 e {, e MMLN
--40 \
--50

SWP| 100 gf 100 J”dﬂh \ .
--c0 M M

—-80

—-90

-100

Center 824 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:16:43

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -53.69 dBm
Ref 0 dBm “Att 10 dB SWT 2.5 ms 849 .000000000 MHz
0 Off§et 11[dB
| _10 [ B |
D1 -13 ¢iBm
1 RV
MAXH
20 LVL
| 30 M I_AJI_"Aulhn N
B / M‘\
-50
swp[| 100 of 100 " o8
v
N, |
Lanr i
--80
--90
-100
Center 849 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:18:55
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Two+3dB

@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz _45_78 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 824 .000000000 MHz

0 Offget 11|dB

L 10 [ B |

D1 -13 dBm

—-20

bbbk ||

LVL

SWP| 100 9f 100 M"‘L -
60 L v‘k“

—-80

—-90

-100

Center 824 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:17:07

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -49.15 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 849.000000000 MHz

0 Offset 11 |dB

D1 -13 ¢Bm

—-20

L o o ot MWMA# X

100 of 100

—-90

-100

Center 849 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:19:52
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Band XII
Downlink
One
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -14.60 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 729.000000000 MHz

30 Offget 11 (dB

—20

Lol YV ARV VARV PP

. [ [
| \

—-10
D1 -13 ¢Bm

—-20
swp 100 of 100 AM/ 3pB
3
— I l_n |
% PN

—-60

-70

Center 729 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 15:49:47

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -14.91 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 746.000000000 MHz

30 Offset 11 |dB

—20

J

—0

—-10

1 -13 ¢Bm

—-20
SW 100 of 100

—-60

-70

Center 746 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 15:53:08
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

One+3dB
*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -15.94 dBm
Ref 30 dBm * ALt 30 dB SWT 2.5 ms 729.000000000 MHz

30 Offget 11 (dB

= itapsso oAl

- / —
| \

—-10
D1 -13 diBm

20
SWP| 100 df 100 M{ s
--30 M

—-60

-70

Center 729 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 15:51:23

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -13.98 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 746 .000000000 MHz

30 Offset 11 |dB

|20 Ex

R e M P

] |
H \

—-20
SW% 100 of 100

= "
—-60
-70
Center 746 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 15:54:16
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Two
@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~15.85 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 729.000000000 MHz

30 Offget 11 (dB

1 RV
MAXH Mh W\‘U\ [‘W\M‘u,

| | “\\

—-10

D1 -13 diBm

—-20

I By

SWP| 100 of 100 A{{]
L

BEr sy e sy v e -
—-60

-70

Center 729 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:50:10

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -14.15 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 746 .000000000 MHz
30 Offset 11 |dB
| o B |
1 RMpe
A
10 7&% \ oL
o /
—-10
Tl -13 ¢iBm
—-20
SwWP 100 off 100 3pB
—-30
40— U‘M
R N‘mmwwmmm
—-60
-70
Center 746 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:53:31
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Two+3dB
@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~17.89 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 729.000000000 MHz

30 Offget 11 (dB

1 RV
=4 |, M’Ah Uy [‘J“”“ﬂ W
/ \ I LVL
) \ \
|10 T
D1 -13 ¢iBm \
|20
SWP 100 of 100 \ 308
,

R s o WAV Sy Pl ¥ig
—-60

-70

Center 729 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:50:50

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -14.15 dBm

Ref 30 dBm “Att 30 dB SWT 2.5 ms 746 .000000000 MHz

30 Offset 11 |dB

| 20 [ 5 |

. Lo gpn | gaboart b

=y
Pyl
=

*

SwWpP 100 gf 100

-70

Center 746 MHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2019 15:53:55
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Uplink

One

Ref O dBm *Att 10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-46.58 dBm
699.000000000 MHz

0 Offset 11 |dB

—-10

D1 -13 ¢iBm

—-20

—-30

LVL

40

—-50

J

SwWpP 100 of 100

—-60

—-90

-100

Center 699 MHz

Date:

®

Ref

10.JAN.2019 15:25:41

0 dBm *Att 10 dB

2.5 MHz/

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 25 MHz

Marker 1 [T1 ]
-48.95 dBm
716.000000000 MHz

0 Offget 11|dB

—-10

D1 -13 ¢Bm

—-20

WWWW

LVL

-

100 of 100

|

—-70

—-90

-100

Center 716 MHz

Date: 10.JAN.2019 15:28:59

2.5 MHz/

Span 25 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

One+3dB
“RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -42_.71 dBm
Ref O dBm *Att 10 dB SWT 2.5 ms 699.000000000 MHz
0 Offset 11 |dB
10 [ B |
D1 -13 ¢Bm
P -
MAXH

[ MW e
--40
B L M

SWP 100 of 100 ,’ 308
[ )/I\W[
I,
i FPA AR
—-80
—-90
-100
Center 699 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 15:27:49

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -43.03 dBm

Ref O dBm *Att 10 dB SWT 2.5 ms 716.000000000 MHz

0 Offset 11 |dB

e =

D1 -13 ¢iBm

—-20

\

40

—-50
SwpP 100 of 100 \% 308

—-60

--70 i i

—-90

-100

Center 716 MHz 2.5 MHz/ Span 25 MHz

Date: 10.JAN.2019 15:30:30
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Two

@

Ref O dBm

*Att 10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-45_.72 dBm
699.000000000 MHz

0 Offget

11 (dB

—-10

—-20

D1 -13 diBm

—-30

phe,,

-40

—-50

SwpP 100 of

—-60

—-80

—-90

-100

Center 699

MHz

Date: 10.JAN.2019 15:26:56

®

Ref O dBm

*Att

10 dB

5 MHz/

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 50 MHz

Marker 1 [T1 ]
-46.29 dBm
716.000000000 MHz

0 Offsget

~-10

11 |dB

=y
Pyl
=

*

s

D1 -13 ¢Bm

A

sl

~-30

40

100

LVL

~-50
SwWpP ’JQOO of
~-60

-100

Center 716

MHz

Date: 10.JAN.2019 15:29:44

5 MHz/

Span 50 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Two+3dB

Ref

0 dBm * ALt

10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-42.93 dBm
699.000000000 MHz

0 Offget 11|dB

~-10
D1 -13

1 rif

~-20

~-30

e

P

40

~-50

SwpP 100 of

~-80

~-90

-100

Center 699 MHz

Date: 10.JAN.2019 15:27:22

®

Ref O dBm * ALt

5 MHz/

10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 50 MHz

Marker 1 [T1 ]
-42.56 dBm
716.000000000 MHz

Offset 11 |dB

—-10

D1 -13

—-20

A

W

—-30

40

—-50

SwpP 100

/ 100 of

—-60

—-90

-100

Center 716 MHz

Date: 10.JAN.2019 15:30:13

5 MHz/

Span 50 MHz

LVL

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Band XIII
Downlink
One Low

One High

Date:

1 RV

Date:

Ref 30 dBm

*Att

“RBW 300 kHz
*VBW 1 MHz
30 dB SWT 2.5 ms

Marker 1 [T1 ]

-14.76 dBm
746.000000000 MHz

30 Offget 11|dB

’ / |
| | \
awp| 100 of 100 u / \]

7

R YW

—-60

-70

Center 746 MHz

26.FEB.2019 19:27:29

Ref 30 dBm

“Att

2.5 MHz/

*RBW 300 kHz
“VBW 1 MHz
30 dB SWT 2.5 ms

Span 25 MHz

Marker 1 [T1 ]

-15.15 dBm
756.000000000 MHz

30 Offset 11 |dB

10

N
A

| i
~ NII IJ“W?CHM}NM’WW
—0

—-20

—-50

—-60

-70

Center 756 MHz

26.FEB.2019 19:33:25

2.5 MHz/

Span 25 MHz

3DB

3DB

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

One+3dB Low
*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -14.03 dBm
Ref 30 dBm * ALt 30 dB SWT 2.5 ms 746 .000000000 MHz

30 Offget 11 (dB

MAX}:I ) N WWAMMWM

. H -

BY

--10
D1 -13 ¢iBm
--20
SWP[ 100 of 100 / \ 30B
-30 t

—-60

-70

Center 746 MHz 2.5 MHz/ Span 25 MHz

Date: 26.FEB.2019 19:28:09

One+3dB High

*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -13.80 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 756.000000000 MHz

30 Offget 11 (dB

-
Lol sk
oo | ARy bty

1 |
| |

—-10
1 -13 ¢Bm

Swi 100 of 100

-50 f

—-60

-70

Center 756 MHz 2.5 MHz/ Span 25 MHz

Date: 26.FEB.2019 19:32:49
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Two Low
@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~17.55 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 746000000000 MHz
30 Offfet 11|dB
0
1 RMpa
T AR AR | )
10
/ \ [ Wiu“\ LVL
o l] 1\\
10 y
D1 -13 diBm \
20
swp| 100 of 100 \ e
30 \
40 "
| , , / \
ATV, VT P/ YT WV VR W YV A
60
~70
Center 746 MHz 5 MHz/ Span 50 MHz
Date: 26.FEB.2019 19:29:55
Two High
® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz ~13.53 dBm
Ref 30 dBm “Att 30 dB SWT 2.5 ms 756000000000 MHz

30 Offget 11 (dB

—10

0

—-10

D1 -13 diBm

—-20
swp 7LO of 100

-50
L RATIIL O AL H ARl
—-60
-70
Center 756 MHz 5 MHz/ Span 50 MHz

Date: 26.FEB.2019 19:30:51
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Two+3dB Low

@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz ~16.09 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 746.000000000 MHz

30 Offget 11 (dB

I

BY

—-10 1
D1 -13 diBm \\

—-20
SwpP 100 of 100 \ 308

150
G S A A AL LA IRT TR ARERATY
—-60
-70
Center 746 MHz 5 MHz/ Span 50 MHz

Date: 26.FEB.2019 19:29:10

Two+3dB High
*RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -17.20 dBm
Ref 30 dBm *Att 30 dB SWT 2.5 ms 756.000000000 MHz

30 Offget 11 (dB

—20

1 RMpa
waxt . M"’“‘L“’d\

—

—-10

—-20
swp 1{]0 of 100 308

LR JLSPINY XX 1 ¥ X Y FYR % RY VY FFRY PN P
—-60
-70
Center 756 MHz 5 MHz/ Span 50 MHz

Date: 26.FEB.2019 19:32:02
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

One Low
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -50.19 dBm
Ref 0 dBm “Att 10 dB SWT 2.5 ms 777 .000000000 MHz
0o Offfet 11|dB
10
D1 -13 ¢iBm
1 RMj
MAXH
-20 LVL
| 30 I;AIIMMMMJ.LL L_AuL._nVl.lwn_ TN
40
|50 W
Swp 100 of 100 W WIM 208
-60 }}'/..‘
| )ﬂ
-850
--90
-100
Center 777 MHz 2.5 MHz/ Span 25 MHz
Date: 26.FEB.2019 19:15:18
One High
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -50.47 dBm
Ref 0 dBm “Att 10 dB SWT 2.5 ms 787.000000000 MHz
0o Offfet 11]|dB
10
D1 -13 ¢iBm
1 RMj
MAXH

—-20

LvVL

| 30— luu I”'“\}L‘J}‘vu‘l }
-40

—--50—t
MW 100 of 100 MML«,\ .
--60 VAIM

_70 " N
LY PRV FD IR VPV Y LOVY PRV

—-80

—-90

-100

Center 787 MHz 2.5 MHz/ Span 25 MHz

Date: 26.FEB.2019 19:18:30
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
One+3dB Low

Ref O dBm

*Att 10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-48.61 dBm
777 .000000000 MHz

0 Offget 11|dB

—-10
D1 -13

—-20

—-30

-40

LVL

—-50

SwpP 100 o 100

—-60

—-70

—-80

—-90

-100

Center 777 MHz

Date:

One+3dB High

26.FEB.2019 19:17:24

Ref O dBm *Att 10 dB

2.5 MHz/

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Span 25 MHz

Marker 1 [T1 ]
-46.18 dBm
787 .000000000 MHz

0 Offget 11|dB

—-10
D1 -13

—-20

JA*“JL&A&WUAMQ

LVL

e

100 o 100

k%v

—-60

—-70

—-90

-100

Center 787 MHz

Date: 26.FEB.2019 19:18:57

2.5 MHz/

Span 25 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Two Low
@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz -51.89 dBm
Ref 0 dBm “Att 10 dB SWT 2.5 ms 777.000000000 MHz
0 Off$et 11|dB
| _10
D1 -13 ¢iBm
-
MAXH
20 LVL
| paddd Mo L Loy
40 L{
50
swp| 100 9f 100 \ on
--60 Hu \
e mwwwwwwy SvEWY ATy XTrT
-850
--90
-100
Center 777 MHz 5 MHz/ Span 50 MHz
Date: 26.FEB.2019 19:16:15
Two High
® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -51.88 dBm
Ref 0 dBm “Att 10 dB SWT 2.5 ms 787.000000000 MHz
0o Off$et 11[dB
| _10
D1 -13 ¢iBm
-
MAXH
-20 LVL
| 30 N n
--50
swp| 100 ’Lf 100 w -
--60 / U\‘\A\
WNWW UTSYYYY, (R TRTYIRY /RRVIY Y P VU YORE
80
-90
-100
Center 787 MHz 5 MHz/ Span 50 MHz

Date: 26.FEB.2019 19:19:58
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Two+3dB Low
@ “RBW 300 KHz Marker 1 [T1 ]
“VBW 1 MHz -47.34 dBm
Ref O dBm “Att 10 dB SWT 2.5 ms 777.000000000 MHz
0 Offfet 11|dB
10
D1 -13 diBm
O -
MAXH
20 LVL
| _30 W o ‘”"’WL‘\MLA A
40 \
50
swp| 100 of 100 \ s
60 \
-
AVRPPRAR [T YTy YT R
80
90
~100
Center 777 MHz 5 MHz/ Span 50 MHz
Date: 26.FEB.2019 19:17:01
Two+3dB High
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -46.50 dBm
Ref O dBm “Att 10 dB SWT 2.5 ms 787000000000 MHz
0 Offfet 11|dB
L 10
D1 -13 diBm
O -
MAXH
-20 LVL
2 il A it
50
swp| 100 /of 100 e

] '

NIV AT YTV 1P ERUEY 5 1 IRTN TRAYY WOANY) W,

—-90

-100

Center 787 MHz 5 MHz/ Span 50 MHz

Date: 26.FEB.2019 19:19:32
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Spurious emissions conducted measurements
WCDMA

Band II
Downlink
® “RBW 1 kHz Marker 1 [T1 ]
*VBW 1 kHz -41.61 dBm
Ref 30 dBm “Att 35 dB SWT 290 ms 64.812500000 kHz
30 Offset 11 (dB
-20
1 RM
VAXH I I
—0
—-10
D1 -13 dBm
—-20
—-30
1
--40
__a0 4
— -6 El&thLﬁrllﬂﬁﬂhﬂﬁ{&dﬁMﬁ*5hfLZJ&eﬂq*JKEZX“dqf*%ﬁﬁkﬁt J%¥$b[l*ﬂ?iﬁ(iquJuh
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 10.JAN.2019 20:35:43
@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 10 kHz -52.11 dBm
Ref 30 dBm *Att 35 dB SWT 300 ms 150.000000000 kHz
30 Offset 11 |dB
20
.
R
—0
--10
D1 -13 d¢iBm
—-20
—-30
--40
I
'——SC
\L\%WWWWMNW [ STRIT N
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz
Date: 10.JAN.2019 20:36:03

LvVL

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -50.39 dBm
Ref 30 dBm “Att 35 dB SWT 100 ms 485.464743590 MHz

30 Offset 11 |dB

=y
Pyl
=

*

o

~-10

D1 -13 ¢Bm

~-20

~-30

40

-52 T¥ ¥ WAPRTHENTs | BV WY AV Pormy vy YWYV Y TR YTy [ U P wey § ML A A AN AL I A

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2019 20:36:24

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -42.17 dBm

Ref 30 dBm *Att 35 dB SWT 145 ms 3.564102564 GHz

30 Offget 11 (dB

| 20 8|

o

D1 -13 d¢Bm

~-2p

—-4p
MMLWWMMMW M

~-50

~-60

-70

Start 1 GHz 2.5 GHz/ Stop 26 GHz

Date: 10.JAN.2019 20:36:44
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 1 kHz Marker 1 [T1 ]
*VBW 1 kHz -40.81 dBm
Ref 30 dBm *Att 35 dB SWT 290 ms 64.812500000 kHz
30 Offsget 11 |dB
0 =
1 RV
o

~-10

D1 -13 ¢Bm

~-20

~-30

40

Wikkry

Start 9 kHz 14.1 kHz/ Stop 150 kHz

-70

Date: 10.JAN.2019 20:39:43

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 10 kHz -52.73 dBm

Ref 30 dBm *Att 35 dB SWT 300 ms 150.000000000 kHz

30 Offget 11 (dB

| 20 8|

o

~-10
D1 -13 d¢Bm

\:N“\*WMMWW A AT A i Ak AR A 0 i

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 10.JAN.2019 20:39:26
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -50.02 dBm
Ref 30 dBm *Att 35 dB SWT 100 ms 504.118589744 MHz
30 Offsget 11 |dB
| 50 B |
1 RV
i
10 LVL
~0
~-10
D1 -13 ¢iBm
~-20
308
~-30
40
1
PR ST e D T T N TV N YT e eI A
—-60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 10.JAN.2019 20:39:01
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -41.61 dBm
Ref 30 dBm *Att 35 dB SWT 145 ms 3.564102564 GHz
30 Offset 11 |dB
o0 [ B |
LR
o
LVL
—0
-1
D1 -13 ¢Bm
3DB
13 P\
-4 v
YNNI WAVaVas
/Np/ VN J\/\/‘M
—-50
—-60
-70
Start 1 GHz 2.5 GHz/ Stop 26 GHz

Date: 10.JAN.2019 20:38:35
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 1 kHz Marker 1 [T1 ]
“VBW 1 kHz ~41.33 dBm
Ref 30 dBm “Att 35 dB SWT 290 ms 64.812500000 kHz
30 Offset 11 |dB
| o B |
1 RV
i
10 LvL
—0
—-10
D1 -13 d¢iBm
—-20
3DB
—-30
1
|40
L 4o .
e\ MMMMMMW
-70
Start 9 kHz 14.1 KHz/ Stop 150 kHz
Date: 10.JAN.2019 20:42:11
® “RBW 10 KHz Marker 1 [T1 ]
“VBW 10 kHz -51.94 dBm
Ref 30 dBm “Att 35 dB SWT 300 ms 150.000000000 kHz
30 Ooff$et 11]dB
| 0 [ B |
-
"
LvL
—0-
—-10
D1 -13 dBm
—-20
3DB
—-30
40

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 10.JAN.2019 20:42:31
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -49.96 dBm
Ref 30 dBm “Att 35 dB SWT 100 ms 673.557692308 MHz
30 Offfet 11[dB
20 B
1 RV
vAXH I
10 LvVL
o
--10
D1 -13 gBm
=
3DB
--30
40
1
5o TS T X PV ¥ YN V7§ V1Y W T Y TN Y Y 97 VY e P TRV et
60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 10.JAN.2019 20:42:49
<§§> “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -41.82 dBm
Ref 30 dBm “Att 35 dB SWT 145 ms 3.564102564 GHz
30 Offfet 11[dB
20 e
1 Ry
[VAXH I IS
LvVL
o
-1
D1 -13 gBm
3DB
| 1 AN
—4 P A\
NN (VAVAVAY
~4wJ“’~J~/L\q~a~—~ad«d~/*~vwﬁupufﬁv“v‘\fv~/\/\v\»vAJ“’“’\“w”“MJ¥/
50
60
-70
Start 1 GHz 2.5 GHz/ Stop 26 GHz

Date: 10.JAN.2019 20:43:12
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

*RBW 1 kHz Marker 1 [T1 ]
“VBW 1 kHz -69.67 dBm
Ref O dBm *Att 10 dB SWT 290 ms 65.038461538 kHz
0 Offget 11 |dB
L o
D1 -13 ¢Bm
ﬂlHM*
o

LVL

—-50

—-60

%ﬂ_‘é;ﬂm . . / I i
LTS T T P AT YA, T e AT T

—-90

-100

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 12.JAN.2019 13:49:07

® *RBW 10 kHz Marker 1 [T1 ]
*VBW 10 kHz -76.15 dBm

Ref O dBm *Att 10 dB SWT 300 ms 150.000000000 kHz

0 Offset 11 (dB

e

D1 -13 ¢Bm

=y
Pyl
=

*

-

—-30

)

—-50

—-60

__QO_MWWWMMMJ .

-100

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 12.JAN.2019 13:48:49
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -75.19 dBm
Ref O dBm *Att 10 dB SWT 100 ms 331.570512821 MHz

0 Offset 11 (dB

e

D1 -13 ¢Bm

=y
Pyl
=

*

L .

—-30

)

—-50

—-60

WWMMW Moot A A M G At A AL

—-90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.JAN.2019 13:48:25

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -64.59 dBm

Ref O dBm *Att 10 dB SWT 145 ms 7.370192308 GHz

0 Offget 11|dB

L 10

D1 -13 ¢Bm

.
o

LVL

)
é
;
;
|

—-80

—-90

-100

Start 1 GHz 2.5 GHz/ Stop 26 GHz

Date: 12.JAN.2019 13:57:38
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 1 kHz Marker 1 [T1 ]
*VBW 1 kHz -68.81 dBm
Ref O dBm *Att 10 dB SWT 290 ms 64.812500000 kHz

0 Offset 11 |dB

D1 -13 ¢iBm

—-20

—-30

40

—-50

—-60

g WWWI WL el W

—-90

-100

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 12.JAN.2019 13:50:15

® “RBW 10 KHz Marker 1 [T1 ]
“VBW 10 kHz ~77.53 dBm

Ref O dBm *Att 10 dB SWT 300 ms 150.000000000 kHz

0 Offget 11|dB

L 10

D1 -13 ¢Bm

.
o

LVL

—-50

—-60

W%meﬂwmwﬁwwmww NTP

-100

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 12.JAN.2019 13:50:34
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -75.03 dBm
Ref O dBm “ ALt 10 dB SWT 100 ms 441 .939102564 MHz
0o Offget 11 |dB
.
D1 -13 d¢iBm
1 RV
i
-20 LVL
—-30
--40
—-50
3DB
—-60
—-70
1
e ) A MM ‘“‘“““"‘\l\Mf\ BMAIANUAAS A A A A AR AA
—-80
—-90
-100
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 12.JAN.2019 13:50:54
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -66.49 dBm
Ref O dBm *Att 10 dB SWT 145 ms 7.490384615 GHz
0 Offset 11 |dB
10
D1 -13 ¢Bm
R
i
-20 LVL
—-30
-4
-5
3DB
-6
: L /AN
W\/'\/\/\/"‘"
| J A AIANAL L A A AN
—-80
—-90
-100
Start 1 GHz 2.5 GHz/ Stop 26 GHz

Date: 12.JAN.2019 13:51:14

Worldwide Testing Services(Taiwan) Co., Ltd. Page 179 of 257



_EMc.,,

LS

‘V”VC):5§<b

Worldwide Testing Services(Taiwan) Co., Ltd.

_SAF,
=

oS

Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

0 dBm *Att

10 dB

*RBW 1 kHz
*VBW 1 kHz
SWT 290 ms

Marker 1 [T1 ]
-69.42 dBm

64.812500000 kHz

Offset 11 (dB

[ A

—-10

D1 -13

=y

—-20

—-30

)

—-50

—-60

—-70

—-90

Rkt tianl

g i

-100

Start 9 kHz

Date:

®

12.JAN.2019 13:53:26

Ref O dBm * ALt

10 dB

14.1 kHz/

*RBW 10 kHz
“VBW 10 kHz
SWT 300 ms

Stop 150 kHz

Marker 1 [T1 ]
-75.06 dBm
197.836538462 kHz

o0 Off 11 |dB

—-10

D1 -13

1 rif

—-20

LVL

—-50

—-60

—-70
i

My

—-90

-100

Al

byl

s Mol g A

Start 150 kHz

Date: 12.JAN.2019 13:53:10

2.985 MHz/

Stop 30 MHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -74.98 dBm
Ref O dBm *Att 10 dB SWT 100 ms 954.919871795 MHz

0 Offset 11 (dB

e

D1 -13 ¢Bm

=y
Pyl
=

*

L .

—-30

)

—-50

—-60

1 RIS 'WWWWM%’MMNMWM

—-90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.JAN.2019 13:52:49

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -68.17 dBm

Ref O dBm *Att 10 dB SWT 145 ms 7.650641026 GHz

0 Offget 11|dB

L 10

D1 -13 ¢Bm

.
o

LVL

—-80

—-90

-100

Start 1 GHz 2.5 GHz/ Stop 26 GHz

Date: 12.JAN.2019 13:52:21
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

Band V
Downlink
<§§> “RBW 1 kHz Marker 1 [T1 ]
“VBW 1 kHz ~40.95 dBm
Ref 30 dBm “Att 35 dB SWT 290 ms 64.812500000 kHz
30 Offset 11 |dB
o e ]
1 RV
i
10 LvL
—0O
—-10
D1 -13 d¢iBm
—-20
3DB
—-30
1
40

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 10.JAN.2019 20:27:00

<§§> “RBW 10 KHz Marker 1 [T1 ]
*VBW 10 kHz -53.33 dBm
Ref 30 dBm “Att 35 dB SWT 300 ms 150.000000000 kHz
30 off$et 11]dB
| o0 [ B |
:
"
LvL
o
10
D1 -13 dBm
- 20
3DB
- 30
- 40
50
_70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 10.JAN.2019 20:26:37
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -49.71 dBm
Ref 30 dBm *Att 35 dB SWT 100 ms 438.830128205 MHz

30 Offsget 11 (dB

20 [ & |

=y
Pyl
=

*

.

BY

—-10

D1 -13 ¢Bm

—-20

—-30

)

1
- 4
W TN WS WY v V2 T 1 Y TR TW LT VAN Y WY T P Y VT SYES T YT P

—-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2019 20:26:19

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -41.61 dBm

Ref 30 dBm *Att 35 dB SWT 70 ms 3.579727564 GHz

30 Offsget 11 |dB

T -
1o

LVL

—0

—-10
D1 -13 ¢iBm

—-20

—-60

-70

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 10.JAN.2019 20:25:50
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 1 kHz Marker 1 [T1 ]
*VBW 1 kHz -41.58 dBm
Ref 30 dBm *Att 35 dB SWT 290 ms 64.812500000 kHz
30 Offsget 11 |dB
. [
1 RV
i
10 LvL
Y
—-10
D1 -13 d¢iBm
—-20
3DB
—-30
1
--40
| . ,
-70
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 10.JAN.2019 20:28:19
<§§> “RBW 10 KHz Marker 1 [T1 ]
*VBW 10 kHz -52.19 dBm
Ref 30 dBm *Att 35 dB SWT 300 ms 150.000000000 kHz
30 Offset 11 |dB
.o =
D -
o
LvL
—0
—-10
D1 -13 ¢Bm
—-20
3DB
—-30
--40
L 50
A T A P T T I O
-70
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 10.JAN.2019 20:28:37
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -50.19 dBm
Ref 30 dBm *Att 35 dB SWT 100 ms 816.570512821 MHz

30 Offsget 11 (dB

20 [ & |

=y
Pyl
=

*

.

BY

—-10

D1 -13 ¢Bm

—-20

—-30

)

T VOO P PSR Py [ PSS I W 2 YT T ST WY STV 2 N VXX AT FeWeW I | YWY APV P APy G W TV v

—-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2019 20:29:02

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -41.67 dBm

Ref 30 dBm *Att 35 dB SWT 70 ms 3.542067308 GHz

30 Offget 11 (dB

—10

0

—-10
D1 -13 diBm

—-20

3DB

—-60

-70

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 10.JAN.2019 20:29:19
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 1 kHz Marker 1 [T1 ]
*VBW 1 kHz -41.62 dBm
Ref 30 dBm ALt 35 dB SWT 290 ms 64.812500000 kHz
30 Offset 11 |dB
o =
1 RV
.

BY

—-10

D1 -13 ¢Bm

—-20

—-30

)

k]

Start 9 kHz 14.1 kHz/ Stop 150 kHz

-70

Date: 10.JAN.2019 20:31:43

® “RBW 10 KHz Marker 1 [T1 ]
*VBW 10 kHz _52_47 dBm

Ref 30 dBm *Att 35 dB SWT 300 ms 150.000000000 kHz

30 Offsget 11 |dB

T -
1o

LVL

—0

—-10
D1 -13 ¢iBm

—-20

!\jﬂ”\w A bty LSl bl A0 TP TIATS [RE] WR SITC YT W PWPPOT AR PN,

-70

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 10.JAN.2019 20:31:25
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -49.74 dBm
Ref 30 dBm *Att 35 dB SWT 100 ms 729.519230769 MHz

30 Offsget 11 (dB

20 [ & |

=y
Pyl
=

*

.

BY

—-10

D1 -13 ¢Bm

—-20

—-30

)

—-50 VW1 7V WSV 07 WY I Y ‘WY SYPYaTI WU P YTM N T WY e TR A A M TR AT RIAT AR

—-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2019 20:31:01

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -41.87 dBm

Ref 30 dBm *Att 35 dB SWT 70 ms 3.542067308 GHz

30 Offsget 11 |dB

T -
1o

LVL

—0

—-10
D1 -13 ¢iBm

—-20

—-60

-70

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 10.JAN.2019 20:30:37
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS
Uplink

0 dBm *ALt

10 dB

*RBW 1 kHz
“VBW 1 kHz
SWT 290 ms

Marker 1 [T1 ]
-68.94 dBm
64.812500000 kHz

OfF: 11 |dB

—-10

D1 -13

—-20

—-50

—-60

—-70

—-90

O Wi o

gl W

-100

Start 9 kHz

Date:

®

Ref

12.JAN.2019 13:31:35

0 dBm *Att

10 dB

14.1 kHz/

*RBW 10 kHz
*VBW 10 kHz
SWT 300 ms

Stop 150 kHz

Marker 1 [T1 ]
-75.93 dBm

150.000000000 kHz

0 Offset 11 (dB

—-10

D1 -13

=y

—-20

—-30

)

—-50

—-60

s

00—

-100

LuﬂjﬁﬁJgJA}ﬁﬁfﬁum

Start 150 kHz

Date: 12.JAN.2019 13:31:52

2.985 MHz/

Stop 30 MHz

LVL

[ A

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -74.58 dBm
Ref O dBm *Att 10 dB SWT 100 ms 521.217948718 MHz
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.JAN.2019 13:32:13

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -65.90 dBm

Ref O dBm *Att 10 dB SWT 70 ms 3.579727564 GHz
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Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 12.JAN.2019 13:32:31
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 1 kHz Marker 1 [T1 ]
*VBW 1 kHz -69.61 dBm
Ref O dBm *Att 10 dB SWT 290 ms 64.812500000 kHz
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Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 12.JAN.2019 13:34:47

@ “RBW 10 kHz Marker 1 [T1 ]
“VBW 10 kHz ~76.55 dBm

Ref O dBm *Att 10 dB SWT 300 ms 150.000000000 kHz
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Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 12.JAN.2019 13:34:30
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -75.32 dBm
Ref O dBm *Att 10 dB SWT 100 ms 367.323717949 MHz
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 12.JAN.2019 13:34:11

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -65.82 dBm

Ref O dBm *Att 10 dB SWT 70 ms 3.485576923 GHz
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Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Date: 12.JAN.2019 13:33:52
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 1 kHz Marker 1 [T1 ]
*VBW 1 kHz -69.11 dBm
Ref O dBm *Att 10 dB SWT 290 ms 64.812500000 kHz
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Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 12.JAN.2019 13:35:40

® “RBW 10 KHz Marker 1 [T1 ]
“VBW 10 kHz _74_49 dBm

Ref O dBm *Att 10 dB SWT 300 ms 197.836538462 kHz
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Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 12.JAN.2019 13:35:58
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz
*VBW 100 kHz
Ref O dBm *Att 10 dB SWT 100 ms

Marker 1 [T1 ]
-75.29 dBm
589.615384615 MHz
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® *RBW 1 MHz
“VBW 1 MHz

Ref O dBm *Att 10 dB SWT 70 ms

Stop 1 GHz
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Report Number: W6M21812-18679-P-20

FCC ID: 2ASQXZONEDAS
LTE

Band II

Downlink

Ref 30 dBm

“Att

*RBW 1 kHz
*VBW 1 kHz

35 dB SWT 290 ms

Marker 1 [T1 ]
-41._.42 dBm
64.812500000 kHz
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -50.06 dBm
Ref 30 dBm *Att 35 dB SWT 100 ms 808.798076923 MHz
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 10.JAN.2019 17:50:36

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -42.21 dBm

Ref 30 dBm *Att 35 dB SWT 150 ms 3.533653846 GHz
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

“RBW 1 kHz Marker 1 [T1 ]
“VBW 1 kHz _41.62 dBnm
Ref 30 dBm “Att 35 dB SWT 290 ms 64.812500000 kHz
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Report Number: W6M21812-18679-P-20
FCC ID: 2ASQXZONEDAS

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -49.76 dBm
Ref 30 dBm *Att 35 dB SWT 100 ms 221.201923077 MHz
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® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -42.18 dBm

Ref 30 dBm *Att 35 dB SWT 145 ms 3.524038462 GHz
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